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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . D-Link Corporation

17595 Mt. Herrmann Street, Fountain Valley,
CA 92708, USA

Equipment : SMB Wireless N Gigabit VPN Router

Address

Model No. : DSR-500N

FCC ID : KA2SR500NA1

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2008).

The test was carried out on Jun. 08, 2010 at Cerpass Technology Corp.
Signature

AMW\ C/UW

Anson Chou
EMC/RF B.U. Vice General Manager

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . o
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 :
51001 . RF Exposure Compliance Pass
2.1093
0
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test
WAN Interface:
* 2 10/100/1000 Mbps Gigabit Ethernet port for xDSL/Cable connection
* Complies with IEEE 802.3ab specification
* Support IEEE802.3x flow control in full duplex mode
* Support Auto Negotiation
* Support Auto MDI/MDIX
LAN Interface:
* Four ports 10/100/1000 Mbps Gigabit Ethernet switch
* Complies with IEEE 802.3ab specification
* Support IEEE802.3x flow control in full duplex mode
* Support Auto Negotiation
* Support Auto MDI/MDIX
Wireless Interface (2.4 GHz):
* Follow IEEE 802.11n Draft 2.0 specification (TBD)
* Compatible with IEEE 802.11b specification
* Compatible with IEEE 802.11g specification
USB Interface:
* 1* Complies with USB 2.0 (High Speed) specification
Key Components:
* CPU: Cavium CN5010-300BG564-SCP-G
* Ethernet Switch: Broadcom BCM53115S
* Ethernet Transceiver: Broadcom B5081
* Flash: MXIC MX29GL256EHT2I-90Q
* DDR2: Samsung K4T1G164QE-HCE®6
* USB Controller: NEC UPD720114GA-YEU-A
* RTC: Dallas/Maxim DS1337S+
* Clock Generator: IDT ICS8430S07AKILF

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 6 0of 152
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2.2 RF Spec.
Tvoe of 802.11b: DSSS (CCK, DQPSK, DBPSK)
Mi)pdulation 802.11g: OFDM (64-QAM, 16-QAM, QPSK, BPSK)
802.11n draft 2.0: OFDM (64-QAM, 16-QAM, QPSK, BPSK)
802.11b (11, 5.5, 2, 1 Mbps)
802.11g (54, 48,36, 24 ,18,12,9, 6 Mbps)
Data Rate 802.11n draft 2.0, 20MHz
(130, 117,104 ,78,58.5,52,39, 26, 19.5, 6.5 Mbps)
802.11n draft 2.0, 40MHz
(270,243, 216,162, 135, 121.5, 108, 81,54, 40, 27 , 13.5 Mbps)
802.11b/g/n draft 2.0, 20MHz:
-USA, Canada and Taiwan: CH 1 ~ 11 (11channels)
-Most European Countries: CH 1 ~ 13 (13channels)
Number of -France: CH 1 ~ 7 (7channels)
Channels 802.11n draft 2.0, 40MHz:
-USA, Canada and Taiwan: CH 3 ~ 9 (7channels)
-Most European Countries: CH 1 ~ 13 (13channels)
-France: CH 3 ~ 5 (3channels)
Frequency FCC/IC/INCC: 2412 ~ 2462 MHz
Band EU: 2412 ~ 2472 MHz
FCCI/IC/INCC:
802.11b: 18.41 dBm, 802.11g: 17.57 dBm, 802.11n: 17.34 dBm
Output Power CE-
802.11b: 18.84 dBm, 802.11g: 17.63 dBm, 802.11n: 17.54 dBm
Antenng Type Dipole antenna / Antl: 2dBi; Ant2: 2dBi; Ant3: 2dBi
and Gain

2.3 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20 (2412 ~ 2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437

802.11n HT40 (2422 ~ 2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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2.4 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4.
b. The complete test system included remote workstation, iPod, WAN Load and EUT for RF
test. The remote workstation included Notebook.
c. An executive program, ping.exe under WIN XP, which transmits and receives data to the
remote workstation through LAN (1Gbps), WAN (1Gbps) and Wireless (270Mbps).
d. The following test modes were performed for test:
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
e 802.11n HT40: CHO3: 2422MHz, CHO6: 2437MHz, CH09: 2452MHz

2.5 Description of Test System

Device Manufacturer | Model No. Description
iPod Apple A1199 USB Cable, Unshielding 1.6 m
WAN Load CAMEO N/A N/A
Remote Workstation
Notebook IBM R40 Power Cable, Unshielding 1.8 m
Notebook DELL PP10L Power Cable, Unshielding 1.8 m
Notebook TOSHIBA PSA50T-05M00C | Power Cable, Unshielding 1.8 m
Use Cable:
Cable Quantity | Description
RJ45 5 Unshielding, 1.8m
RJ45 2 Unshielding, 10m

Cerpass Technology Corp. Issued date  : Jun. 14, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 8o0f 152



"

O,
“%#" CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138

2.6 Connection Diagram of Test System

EUT

iPod

Remote
workstation \

Remote
workstation

The USB cable is connected from EUT to the iPod.

These RJ45 cables (*5) are connected from EUT to the WAN Load.

The RJ45 cable (WAN) is connected from EUT to the Remote workstation.
The RJ45 cable (LAN) is connected from EUT to the Remote workstation.

The EUT keeps to transmit and receive data to remote workstation by Wireless.

A w0 Dd PR

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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2.7 General Information of Test

Cerpass Technology Corp.
Test Site: 2F-11, No. 3, Yuan Qu St. (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

No. 7-2, Moshihkeng, Fongtian Village, Shihding

Test Site Location (OATS1-SD): Township, Taipei County, Taiwan, R.O.C.

FCC Registration Number : TW1049, TW1056, 982971, 488071

IC Registration Number : 4934C-1, 4934D-1

T-543 for Telecommunication Test

C-3328 for Conducted emission test
R-3013 for Radiated emission test

G-97 for radiated disturbance above 1GHz

VCCI Registration Number :

Test Voltage: AC 120V / 60Hz

ANSI C63.4-2003

Test in Compliance with: FCC Part 15 Subpart C

Conducted: from 150kHz to 30MHz

Frequency Range Investigated: | o yiation: from 30MHz to 25,000MHz

. ) The test distance of radiated emission from antenna to
Test Distance:

EUT is 3 M.
2.8 Measurement Uncertainty
Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB
) o Vertical 4.11 dB
Radiated Emission 30 MHz ~ 25 GHz
Horizontal 4.10dB
6 dB Bandwidth 7500 Hz
Maximum Peak
Output Power 1.4 dB
100kHz Bandwidth of 22 dB
Frequency Band Edges | '
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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2.9 History of this test report

H ORIGINAL.
[J Additional attachment as following record:
Attachment No. | Issue Date Description
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antl, 2,3

Antenna Type: Dipole antenna

Antenna Gain: 2 dBi

Connector: RG-178 Reverse SMA (Reverse Polarity meets FCC part 15. 203 Requirement)

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 12 of 152
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the

position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MH2z) (dB u V) (dB V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date . Jun. 14, 2010
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4.3 Typical Test Setup

i { }% % - |
| e o :
| K i 8ocm !
E 4 UJ \ i
i 80cm — E
i o1 —0 |
i LISN v LISN :
Sy :

4.4 Measurement Equipment

Instrument Manufacturer Model No. Serial No. [Calibration Date| Valid Date
EMI Receiver R&S ESCI 100821 2010/01/21 2011/01/20
LISN Schwarzbeck | NSLK 8127 8127-516 2010/05/25 2011/05/24
LISN EMCO 3825/2 9703-2655 | 2009/10/28 2010/10/27
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 14 of 152
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45 Test Result and Data

Power . | AC 120V Pol/Phase | LINE
Test Mode | 802.11g, CH1 Temperature :| 25°C
Memo : Humidity 1| 65 %

o Level (dBuv) Date: 2010-06-03

|
\ " CLASS-B(AVG)
|
il

45

015 0.5 1 2 5 10 20 30
Frequency (MHz)
Fead
Item Freq Value Factor Fesulc Limit Hargin FEemark
MHz dBuv dE/m dBuv/m dBuV/m dE

1 0.15 Z8.55 o.o7 Z28.62 54,29 -25.67 Average
2 o.18 43.19 o.o7 43.26 64,29 -21.03 oF
3 3.36 30.77 0.z22 30.99 46,00 -15.01 Average
B 3.36 36.67 o.22 J6.89 S56.00 -19.11 OF
5 4,00 34,40 0.z25 34,65 46,00 -11.35 Lverage
3 4,00 39.71 0.z25 39.96 S6.00 -16.04 QF
7 4,29 41,13 0.z28 41.39 46,00 -4,61 Lverage
g 4,29 45.86 0.z26 46,12 S6.00 -9.388 QF
9 4,59 40, 50 0.z27 40,77 46,00 -5.23 Average
10 4,59 45.01 0.z7 45,28 E6.00 -10.72 QF

11 4,87 a4.25 0.28 34.53 46.00 -11.47 Average
1z 4,57 39.11 0.z25 39.39 S6.00 -16.61 QF

Notes

1. REesult = Read Value + Factor

Z. Facror LISZN Factor + Cakble Loss

3. A4ll emission below 1GHz at S802.11bkb/g/n mode are all the same,so the
802.11g/n wode chozen as representative in final test,

4, hooording to technical experiences,all spurious emission of S0Z2.11gfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are alwost the samwme below
15Hz, 30 that the channel 1 or 3ifor HT40) was chosen as representative
in final test.

5. The dats is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 15 of 152
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Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode 1| 802.11g, CH1 Temperature 1| 25 °C
Memo : Humidity 1| 65 %
0 Level (dBu\v) Date: 2010-06-03

CLASS-B

CLASS-B(AVG)

i/

—
=

uﬂﬂﬁ 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Fesult Limit Margin Femark
MH= dBuv dB/m dBuV/m dBuv/m dEb
1 0.33 23.02 0.o0s8 23.10 40,47 -26.37 Lverage
2 0.33 30.58 0.o0s8 30.66 5o, 47 -25.81 QP
3 3.36 29,69 o.17 29.86 46,00 -16.14 Lverage
4 3.36 35.66 o.17 35.83 S56.00 -Z0.17 QF
5 4,05 33.31 0.zo 33.51 46,00 -1z .49 Average
[ 4.05 38.53 0.zo 38.73 56.00 -17.27 QF
7 4.31 40.28 0.z1 40 .49 46,00 -5.51 Lvrerage
=1 4.31 45,59 0.z1 45_ 50 56,00 -10.20 QF
= 4,57 39.55 0.zz2 39.77 46.00 -6.23 Lveradge
10 4.57 44 .57 0.z22 45.09 56.00 -10.91 QF
11 4.89 34.158 0.23 34.41 46.00 -11.59 bveradge
12 4.89 39.06 0.23 39.29 56.00 -16.71 QF
Notes

1. Fesult = Read Value + Factor

Z. Factor LISN Factor + Cable Loss

3. All emission helow 1GHz at 802.11b/gf/n mode are all the same,so0 the
80Z.11g/n wode chosen as representative in final test.

4, Aecording to technical experiences,all spurious emission of S02.11gfn
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the samwe below
1GHz,=z0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

E. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 16 of 152
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Power AC 120V Pol/Phase .| LINE
Test Mode 802.11n HT20, CH1 Temperature 1| 25 °C
Memo Humidity 1| 65 %

0 Level (dBuv) Date: 2010-06-03

45

I/

CLASS-B

CLASS-B(AVG)

5 10 20 3o

Margin Femark

0.5 1 2
Frequency (MHz)

Read
Value Factor Rezult Limit
dBuW dB/m dBuW/m  dBuWi/m
35.01 0.09 35.10 46,11
35.17 0.o09 35.28 E6.11
27.49 0.19 27.68 46.00
34,68 0.19 34.87 E&.00
31.57 0.2z 31.79 46,00
36.16 0.2z 36.38 56.00
34,67 0.z25 34.92 46.00
39,49 0.25 39.74 E&.00
40,57 0.26 40.83 46.00
45,65 0.z26 45,91 E&.00
40, 62 0.z27 40,589 46,00
45.24 o.z27 45,51 E&.00

dE
-11.01 Lverage
-z0.85 QP
-15.3% brrerage
-21.135 QF
-14.21 Lyverage
-19. 62 QF
-11.08 Iwverage
-16.26 QF
-5.17 Aerage
-10.08 QF
-5.11 Lyeraoge
-10.49 QP

1. Besult = Read Values + Factor

2. Factor

LISN Factor + Cahle Loss

3. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
80Z.11g/n mode chosen as representative in final test.

4. Aecording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40)
1GHz,=20 that the chanhel 1 or 3(for HT40)was choszen as repressntative
in final test.

5. The data iz worse case.

are

almost the Same below

Cerpass Technology Corp.
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Power ;| AC 120V Pol/Phase : | NEUTRAL
Test Mode 1|1 802.11n HT20, CH1 Temperature 1 25°C
Memo : Humidity 1| 65%
20 Level (dBu\) Date: 2010-06-03

CLASS-B

\ CLASS-B(AVG)
1

45

DDJE 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Result Limit Margin Femark
MH=z dBuv dB/m dBuV/m dBuv/m dE
1 0.49 36.14 o.09 36.23 45.11 -9.838 Irerage
2 0.49 36.21 o.09 36.30 56.11 -19.581 QF
3 0.57 32.63 o.09 32.72 45,00 -13.28 Irerage
4 o.57 3d1.66 o.09 34.75 L56.00 -21.25 QP
5 3.37 31.10 0.17 31.27 45,00 -14.73 Iirerage
6 3.37 3e.01 o.17 36.18 S6.00 -19.82 QF
7 4.03 34.10 0.20 34.30 45.00 -11.70 Irerage
=} 4.03 39.27 0.20 39.47 56.00 -16.53 QF
= 4,29 40.66 0.21 40.87 45,00 -5.13 Isrerage
10 4,29 45.78 0o.21 45.99 56.00 -10.01 QF
11 4,57 40.32 0.22 40. 54 45,00 -5.46 ILsrerage
1z 4. 57 44 .30 0.22 45.02 56.00 -10.95 QF
Notes

1. Result = Read Value + Factor

2. Factor = LI3N Factor + Cshle Lao=ss

3. All ewission below 1GHz at 802.11b/gi/n mode are all the same,3o0 the
Z02.1lg/n mode chozen a2 representative in final test.

4, According to technical experiences,all spurious emission of S02.11g/n
wode at chahnel 1,6,11 or 3,6,9 (for HT30) are almost the sawe below
1GH=z,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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Power 1| AC 120V Pol/Phase | LINE
Test Mode | 802.11n HT40, CH3 Temperature 11 25°C
Memo : Humidity 1| 65 %
o Level (dBuv) Date: 2010-06-03

CLASS-B

CLASS-B(AVG)

i/

45
o
UUJE 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Fesult Limit Margin Femark
MHz dBuv dE/m dBEuV/m dBuV/m dE
1 0.49 36.49 0.05 36.54 46,11 -9.57 Average
2 0.49 36.31 0.05 36.36 6,11 -19.75 QF
3 2.77 28.56 0.09 28.65 46,00 -17.35 Average
4 Z2.77 35.28 0.09 35.37 56,00 —-Z0. 63 QF
5 3.35 30.25 0.11 30.36 46,00 -15.64 Average
& 3.35 35.24 0.11 35.35 56,00 -Z0.65 QF
7 4.01 36.52 0.13 36.65 46,00 -9.35 Average
=1 4,01 40,11 0.13 40.24 56,00 -15.76 QF
= 4.30 41.18 0.14 41.32 46,00 -4.68 bveradge
10 4,30 46,52 0.14 46,66 56,00 -9.34 QF
11 4,59 41,12 0.14 41.26 46,00 -4.,74 Average
1z 4,59 44,23 0.14 44,37 56,00 -11.683 QF
Notes

1. Result = Eead Values + Factor

Z. Factor LIZN Factor + Cakble Loss

3. A4ll emission helow 1GHZ at S02Z.11bk/g/n mode are all the same,sSo the
802.11g/n mode chosen as representative in final test.

4. Aecording to technical experiences,all spurious emission of S0Z2.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the s=awme helow
13Hz,s0 that the channel 1 or 3ifor HT40) was chosen as representative
in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power : | AC 120V Pol/Phase : | NEUTRAL
Test Mode : | 802.11n HT40, CH3 Temperature : | 25°C
Memo : Humidity 1| 65%

90 Level (dBu\) Date: 2010-06-03
Hhﬁxthﬁhﬂmhxﬁh CLASS-B
\ CL.ﬁSS-B{ﬁVG]

|

15 ﬁl

U !
l]l].15 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Fesult Limit Margin Femark
MHz dBuV dB/m dEuW/m dBuV/m dE
1 0.49 35.25 0.03 35.33 46.11 -10.75 brerage
Z 0.49 34.95 0.038 35.03 E6.11 -21.05 QaF
3 o.57 33.24 0.0s9 33.33 46.00 -12.867 Lverage
4 o.57 35.24 o.o9 35.33 S6.00 -20.87 QF
5 3.37 30.19 0.16 30.35 46.00 -15.65 brerage
3 3.37 37.19 0.16 37.35 S&6.00 -15.65 2F
7 4.03 35.4a 0.19 35.65 46.00 -10.35 brerage
=] 4.03 40.06 0.19 40.25 E&6.00 -15.75 QaF
=] 4,29 41.15 0.z21 41.36 46.00 -4,64 Lverage
10 4.29 d5.43 0.21 45,64 Se.00 -9.3a8 QF
11 4.57 41.12 0.21 41.33 46.00 -q.67 brerage
1z 4,857 44,45 0.z21 44,66 S&6.00 -11.54 2F
Notes

1. Result = Eead Walue + Factor

2. Factor = LIZN Factor + Cable Loss

3. A1l emission bhelow 1GHz at S0Z2.11b/g/n wode are all the same,so the
80Z.11g/n wode chosen as representative in final test.

4, Aoccording to technical experiences,all spurious emission of 802.1lg/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the samwme below
1GHz,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

5. The data is worse case.

12
Test engineer: (}-/-J <A
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4.6 Test Photographs

Front View

Rear View

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following

values:
Frequency Distance Radiated Radiated
(MH2z) Meters LV IM) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MH2z) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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5.3 Typical Test Setup

Antenna

Equipment under Test

——
< *  Testdistance ———P|
0.8M
Turn Table
. \ Ground Plane
Receiver
5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. Cal&:;tmn Valid Date
Bilog Antenna Schaffner CBL6112B 2840 2010/05/21 | 2011/05/20
Amplifier Agilent 8447D 2944A10593 | 2010/05/11 | 2011/05/10
Signal Generator HP 8648B 3629U00612 | 2009/12/23 | 2010/12/22
EMI Receiver HP 8546A 3807A00454 | 2009/10/23 | 2010/10/22
RF Filter Section HP 85460A 3704A00386 | 2009/10/23 | 2010/10/22
Spectrum Analyzer R&S FSP40 100219 2009/11/20 | 2010/11/19
Horn Antenna EMCO 3115 31589 2010/05/04 | 2011/05/03
Preamplifier Agilent 8449B 3008A01954 | 2010/02/26 | 2011/02/25
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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5.5 Test Result and Data

Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature :120°C
Memo : Humidity 1| 65 %
0 Level (dBuYim) Date: 2010-06-02
FCC CLASS-B
[ 8
40 3 4
1 2 £ T
0 30 85, 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Eead int Tah
Ttem Fredg Value Factor Fesult Limit Margin Femark Pos Fos=
MHz dEuv dEB/m dBuV/m dBEuil/m dE o Deg
1 46,50 4d4.26 -5.93 35.35 40.00 -3.67 op 1040 16
2 61.35 45.89 -13.:22 35.687 40.00 -3.33 op 100 16
3 124,33 49.16 -9.51 39.65 43 .50 -3.85 oF 100 85
4 166.13 49,69 -1z.04 37.65 43 .50 -5.85 o 100 S5
5 174.65 45.26 -11.94 34.32 43 .50 -9.15 o 100 111
& 245,63 52.89 -12.57 40,32 46,00 -5.65 o 1040 111
7 Z265.95 47.80 -12.45 35.32 46.00 -10.65 op 100 v
g 299,23 52.37 -12.05 40,32 46.00 -5.68 oF 100 7
Notes=
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0EH=
and video bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=z.

4, All emission helow 1GHz at &802.11b/g/n mwode are all the same,so0 the
g0Z.11g/n mode choZen a2 representative in final test.

5. According to technical experiences,all spurious emizsion of 802.1lgfn
mwode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
15Hz,s50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature :120°C
Memo : Humidity 1| 65 %

0 Level {dBuvim) Date: 2010-06-02
FCC CLASS-B
40 5 A
1 2 4
3
0 300 440. 580. 720, ga60. 1000
| Frequency (MHz)
Trace: {Discrete)
Read Ant Tab
Item Freqg Value Factor Fesult Limit Margin Femark Pos Fos
MH= dBEuv dB/m dBuV/m dBuWV/m dBb i Deg

1 375.00 4919 -14.08 35.13 46 .00 -10.87 QF 100 93

2 S00.90 d6.66 -11.354 35.32 46.00 -10.68 QF 100 95

3 575.00 40.94 -9.51 31.43 46 .00 -14.57 QF 100 98

4 749,40 40.41 -6.31 34.10 46.00 -11.%20 QF 100 120

= 799,50 44,21 -6.77 37,44 46,00 -G.56 QaF 100 103

6 9895, 60 41.63 -3.29 38.34 S54.00 -15.66 QF 100 100

1. Result = Read WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectruw analyzer is 120KH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4. A1l emission bhelow 1GHz at S02.11lbf/g/n mode are all the same,so the
802.11g/n mwode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11gén
mode at channel 1,6,11 or 3,6,9(for HT40)] are almost the sawe below
1GHz,=s0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 25 of 152



CERPASS TECHNOLOGY CORP.

Power .| AC 120V Pol/Phase . | HORIZONTAL
Test Mode .| 802.11g, CH1 Temperature  : | 20 °C
Memo : Humidity 1| 65%
0 Level {dBuvim) Date: 2010-06-02
FCC|CLASS-B
4
10 2 5 B
1 3
“30 85. 140. 1945, 250. 305
- Frequency {(MHz
Trace: (Discrete) 4 oy )
Fead Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuW dE/m dEuV/m dBul/m dE cm Deg
1 50. 63 51.59 -17.46 34,13 40.00 -5.37 QF 100 7
2 124,355 54,49 -15.346 36.13 43 .50 =-7.37 Peak 100 Q5
3 166.15 51.58 -15.53 33.03 43.50 -10.47 Peak 100 Q5
E: Z49.45 558.55 -17.24 41.31 46,00 -4.89 2F 100 56
5 Z60.73 53.38 -16.91 36.47 46.00 -9.53 QF 100 56
& Z99.23 53.70 -16.38 3732 46.00 -d. 65 QF 100 =
MNotes:

1. Result = Eead Walue + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EHz
and video bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at fregquency bhelow 1GH=.

4, All emission below 15Hz at 80Z2.11b/g/n mode are all the same,so the
80Z.11g/n mode chosen as representative in final test.

8. According to technical experiences,all spurious emission of S0Z2.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe helow
15H=,s50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.
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Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 802.11g, CH1 Temperature :120°C
Memo Humidity 1| 65 %
0 Level {(dBuWim) Date: 2010-06-02
FCC CLASS-B
40 1
A
0 300 440, hH80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Resultc Limit Margin Remark Fos FPos
MH= dBEuV dE/m dBEuV/m dBuv/m dE cm Deg
1 375,00 51.49 -14.0%8 37.43 46,00 -5.57 QoF 100 99
2 So0.20 45,47 -11.34 35.13 456.00 -10.587 QF 100 122
3 G26.20 43 .37 -9.00 34.37 46,00 -11.63 QF 100 177
4 749 .40 41,63 -6.31 35.32 46,00 -10.65 QF 100 147
g 799,80 4z .44 -6.77 35.67 456.00 -10.33 QF 100 147
] g75.40 35.15 -6.05 32.13 46,00 -13.87 QF 100 147
7 999.90 46,65 -3.28 43.37 54,00 -10.63 QF 100 147

1. REesult = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The rezolution handwidth of test receiver/spectrum analyezer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4. All emission helow 1GHz at &0Z.11b/g/n mode are all the zame,so the
80Z.11g/n mode chosen as representative in final tesc.

5. According to technical experiences,all spurious ewission of S02.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawme below
15H=, 50 that the channel 1 or 3 (for HT40)was chosen as representative

in final test.

6. The data is worse case.
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Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH1 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBulim) Date: 2010-06-02
FCC|CLASS-B
5 FCC CLASS-B {AWG)
LT )
I]1I]I]I] 5H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Fesulc Limic Margin Femark Fos Faos
MH= dBuv dB/m dBuv/m dBul/m dEb (] Deg
1 4324,.00 3I1.25 9.0z 40.27 S4.00 -13.73 hyverage 133 348
2 4524.00 43.56 9.0z 52.58 74,00 -21.42 Peak 133 346
MNotes
1. Besult = Bead Valus + Factor

2. Factor =

ntenna Factor + Cable Loss - mplifier

3. The resolution bandwvidth of test receiver/spectrwn analyzer is 1Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frecquency bhelow 1GH=.

test receiver/spectrum analyzer is 1MH=

for Feak detection at fregquency shove

4. The resolution bandwidth of
and wideo bandwidth is 3HMH=

1GH=z.

5. The resolution bandwidth of
and wideo bandwidth is 10H=z

1GHz.

teat receiver/spectrum analyzer iz 1MH=
for Average detection at frequency asbove

6. The other emissions is too low to hbe measured.

7. The data is

WMOrse cCcase.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH1 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuvim) Date: 2010-06-02
FCC|/CLASS-B
FCC CLASS-B {(AYG)
54 T
0 1000 H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin Femark Pos= Pos=
MHz ABuv dE/ dEuW/m dBuv/m dE cm Led
1 4823.98 30.21 9.02 39.23 54,00 —-14.77 bvrerage 120 17z
2 45=23.958 41.:Z9 9.02 50.31 74,00 —-23.69 Feak 120 17z

Fesult =
Factor =

Fead Walue + Factor

Ilntenna Factor + Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectruwmn analyzer is 120KEHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

The resolution bandwidth of
and wvideo bandwidth i=s 3HMH=
1GH=.

The resolution bandwidth of
and wvideo bandwidth i=s 10H=
1GH=.

The other emissions is too low to be measured.
The data iz worse case.

test receiver/spectrum analyzer is 1MH=
for Peak detection at frecquency above

test receiver/spectrum analyzer is 1MH=
for Average detection at frecquency above

Cerpass Technology Corp.
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Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH6 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBulim) Date: 2010-06-02
FCC CLASS-B
- FCC CLASS-B (AVG)
LT )
1
I]1I]I]I] H800. 10600, 15400. 20200. 25000
Trace: {Discrete) Frequency {MHz)
Read int Tab
Item Freg Value Factor Fesult Limit Hargin FEemark Fos Fos
MHz dBuv dB/ 1 dBuVy/m dBuW/m dB Cm Deg
1 4573.858 31.05 9.19 40.24 54,00 -13.786 Lwverage 133 346
2 45373 .88 43.11 9.19 52.30 74,00 -21.70 Peak 133 346

1. EResult = ERead WValue + Factor

2. Factor

Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=
and video bandwidch is 300kHz for Peak detection and Quasi-peak
detection at frequency kelow 1GH=.

4. The resolution bandwidth of
and video bandwidth is 3MH=z

1GH=.

5. The resolution bandwidth of
and wvideo bandwidth is 10H=z

1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.

teat receiver/spectrum analyvzer iz 1MHz
for Feak detection at fregquency shove

Lest receiver/spectrum analyzer iz 1MHz
for Average detection at frequency shove
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH6 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuVim) Date: 2010-06-02
FCC|CLASS-B
- FCC CLASS-B (AWG)
LT ) =
1
I]1I]I]I] H800. 10600. 15400. 20200, 25000
Trace: {Discrete) Frequency (MHz)
Read Ant Talk
Item Freg Value Factor Fesulc Limit Hargin Femark Fos Fos
MH= dBuv dE/m dEuV/m dBEuv/m dE cm Deg
1 4373 .60 3I0.24 9.19 30,43 S4.00 -14_ 57 verage 120 172
2 4573.60 4Z2.66 9.19 51.85 74,00 -2Z.15 Feak 120 172
Notes
1. Result = ERead Values + Factor

2. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EKHz
and wvideo bandwidth is 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolut

and video bandwidth is 3HH=z

1GH=.
5. The resolut

and wvideo bandwidth is 10H=z

1GH=.

ion bandwidth of

ion bandwidth of

6. The other emwissions is too low to be measured.

7. The data is

WOrse Case.

test receiver/spectrum analyzer is 1MHz
for Peak detection at fredquency above

test receiver/spectrum ahalyzer i=s 1MH=z
for Average detection at fregquency showve
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Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH11 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuVim) Date: 2010-06-02
FCC CLASS-B
- FCC CLASS-B (AYG)
a1 =
1
u1ﬂﬂﬂ 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tahk
Item Freqg Value Factor Fesultc Limit Margin Femark Fos Fos
MHz ABuv’ dE/m dBEuv/m dBuV/m dE cm Deg
1 4923.858 31.:21 Q.36 40.57 54.00 -13.43 byerage 133 346
Z 4923.858 4z2.851 9.38 5z2.1%7 74.00 -21.83 Peak 133 345
Notes
1. Result = BRead Value + Factor

2. Factor = Antenna Factor + Cakhle Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wvideo bandwidth is 300kH=z for Feak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at frecquency above
1GH=.

8. The resolution handwidth of test receiver/spectrum analyzer iz 1MHE=
and wvideo bandwidth is 10Hz for Average detection at fregquency above
1GH=.

6. The other emissions is too low to he measured.

7. The data iz worse case.

Issued date . Jun. 14, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH11 Temperature 20 °C
Memo Humidity 68 %
107 Level {dBuvim) Date: 2010-06-02
FCC|CLASS-B
FCC CLASS-B {AVG)
H4 Z
1
u1ﬂﬂﬂ H800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Read int Tab
Item Freqg Value Factor FEesult Limit Margin Remark FPo= FPo=
MH= dBuv dE/m dBuV/m dBuv/m dE cm Deg
1 4924 .33 30.00 Q.36 39.36 54,00 —-14.6564 verage 120 17z
2 4924 .33  41.5=2 9.36 E0.88 T4.00 —-23.12 Peak 120 172
Notes
1. Result = Bead Value + Factor

2. Factor =

Antenns Factor + Cable Loss - mplifier

3. The rezolution bandwidth of test receiver/spectrum analyezer is 120EHz
and video bhandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

test receiver/spectrum analyzer iz 1MH=

for Peak detection at frequency sbove

4. The resolution bandwidth of
and wvideo bandwidth is 3MH=

1GH=.

5. The resolution bandwidth of
and video bandwidth is 10H=

1GH=.

tegt receiver/spectrum analyzer is 1MH=
for Average detection at frequency ahove

&. The other emissions is too low to be meassured.
The data is worse case.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature :120°C
Memo Humidity 1| 68 %
107 Level {dBuvm) Date: 2010-06-02
FCC CLASS-B
FCC CLASS-B {AVG)
LT | 7
0 1000 5800, 10600. 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Fead Aint Tah
Item Freqg Value Factor Fe=zult Limit Margin Femark Fo= Pos
NH= ABuv dE/m dBuV/m dBuV/m dEb cm Deg
1 4523 .88 30.94 9.0z 39.96 54,00 -14.04% Iverage 133 36
2 4323.858 41.06 2.0z 5o.0oa 74.00 -23.92 Peak 133 346

1. Result = Read Value + Factor
2. Factor
3. The resolution bandwidth of

Intenna Factor + Cable Loss - Amplifier

test receiver/spectrum analyzer is 1Z0KEH=

and wvideo bandwyidth is 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. The resolution bandwidth of
and wideo bandwidth is SHMH=z
1GH=.

E. The resolution bandwidth of
and wideo bandwidtch is 10H=
1GH=.

6. The other emissions is too 1

7. The data is worse case.

test receiver/spectrum analyzer is 1MH=
for Peak detection at fredquency asbowve

test receiver/spectrum analyzer is 1MH=
for Average detection at fregquency above

ow to be measured.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH1 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuv/m) Date: 2010-06-02
FCC|CLASS-B
FCC CLASS-B (AVG)
LT 2z
0 1000 H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Fead Ant Takb
Item Fregq Value Factor Fesult Limit Margin Remark Fos Fos
MH= dBuV dE/m dBuV¥/m dBuVY/m dE cm Deg
1 45253.35 30.34 9.02 39.38 54,00 -14.64 bywerage 120 17z
2 4523.35 41.6¢6 9.02 50,65 74,00 -23.32 Peak 120 17z

1. Re=sult = Read Value + Factor
Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frequency hbelow 1GH=z.

test receiver/spectrum analyzer is 1MH=

for Peak detection at fredquency above

4. The resolution bandwidth of
and video bandwidth is 3HMH=

1GH=.

5. The resolution bandwidth of
and video bandwidth is 10H=

1GH=.

test receiver/spectrum analyzer iz 1MH=
for Average detection at frequency shove

6. The other emwissions is too low to be measured.
7. The data is worse case.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH6 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuvim) Date: 2010-06-02
FCC|CLASS-B
FCC CLASS-B {AVG)
H4 i
I]1I]I]I] 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read int Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH=z dBuWr dE/m AdBuV/m  dBuV/m dE cm Deqg
1 4373.83 30.35 9.19 39.54 54.00 -14.4a bverage 133 346
2 4573.83 41.56 9.19 50.75 74,00 -23.25 Peak 133 346
Notes
1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Maplifier

3. The rezolution bhandwidth of test receiver/spectrum analyzer i=s 1Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The reszolution bandwidth of test receiver/spectrum analyzer i=s 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fregquency abowve

1GH=.

5. The reszolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 10Hz for Average detection at frequency abowve

1GH=.

6. The other emissions is too low to be measured.

7. The data is

wmorse Case.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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* CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH6 Temperature 20 °C
Memo Humidity 68 %
107 Level {dBuvm) Date: 2010-06-02
FCC|CLASS-B
- FCC CLASS-B (AVG)
LT ) z
1
I]1I]I]I] H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dE/m dBuV/m dBuv/m dE m Deg
1 4574.53  30.37 9.149 39.56 54.00 -14.44 byerage 120 172
2 45374.53 42.43 9.149 51.62 74,00 —-22.38 Peak 120 172
Notes
1. Rezult = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wvideo bandwidth is 300kH= for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

test receiver/spectrum analyzer is 1MH=

4. The resolut

ion bandwidth of

and wvideo bandwidth is 3MH=

1GH=.
5. The resolut

ion bandwidth of

and wvideo bandwidth is 10H=

1GH=.

for Peak detection at fredquency ahove

test receiver/spectrum analyzer is 1MH=
for Average detection at fregquency above

6. The other emissions is too low to he measured.

7. The data is

WoOrse Ccase.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH11 Temperature 20 °C
Memo Humidity 68 %
Level {dBuVim) Date: 2010-06-02
107
FCC CLASS-B
- FCC CLASS-B {AVG)
4 =
1
I]1l]l]I] A800. 10600. 15400. 20200. 25000
" Frequency (MHz
Trace: (Discrete) quency (MHz)
Read Ant Tah
Item Fredg Value Factor Fesulc Limit Margin Eemark Fos Fos
MH=z ABuv dE/m ABuv,/m dBEuV/m dE om Deg
1 4924.00 30.34 9.36 39.70 S54.00 -14.30 berage 133 346
2 49:24.00 42,21 9.36 51.5% 74.00 —Z2 .43 Feak 133 346
Notes:

1. Eesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Anmplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer i=s 120EH=
and wideo bandwidth is 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/sSpectrum analyzer is 1MH=
and wideo bandwidth is SMHz for Peak detection at fredquency abhove
1GH=.

5. The resolution bandwidth of test receiver/sSpectrum analyzer is 1MH=
and wideo bandwidth is 10H=z for Average detection at frequency above
1GH=.

6. The other emissions is too low to he measured.

7. The data i3 worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

: Jun. 14, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH11 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuvim) Date: 2010-06-02
FCC|CLASS-B
- FCC CLASS-B (AWG)
LT )
1
u1ﬂﬂﬂ H800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tab
Item Fredg Value Factor Result Limit Margin Remark Pos Fos
MH= dBuW dB/m dBuV/m dBuV/m dEb i Deg
1 4923.70  30.37 Q.36 39,73 54.00 -14.27 Average 120 172
2 4923.70 42,36 Q.36 51.72 74,00 —-ZZ.28 Peak 1z0 17z
Notes
1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer is 1Z0KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The resolution handwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 10H=z for Awverage detection at fregquency above
1GH=.

&. The other emissions is too low to be mweasured.

7. The data is worse case.

Cerpass Technology Corp. Issued date

Tel:886-2-2655-8100 Fax:886-2-2655-8200

: Jun. 14, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH1 Temperature 20 °C
Memo Humidity 65 %
0 Level {(dBuv/m) Date: 2010-06-02
FCC CLASS-B
10 5
1 3 4 7
Z 4 ]
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Fead hnt Tah
Itetn Freqg Walue Facrtor RFe=ulc Limit Hargin Remark Po= Fo=
MH= dBuW dE/m dEuW/m dBuW/m dE cm Deny
1 45,50 LO.82 -15.38 35.44 40,00 -4.56 QF 100 46
2 51.35 £3.54 -22.18 31.3¢6 40,00 -58.64 Qp 100 45
3 124.33 53.72 -15.36 35.36 43 .50 -5.14 QF 100 oo
4 lee.13 45.86 -158.53 30.33 43 .50 -13.17 Peak 100 f=1=]
5 174.65 50.87 -19.32 31.35 43,50 -12.15 QF 100 111
& 245,63 EZ.76 -17.30 35.48 46.00 -10.54 QF 100 111
7 265.95 £51.13 -16.89 34.24 46,00 -11.76 QF 100 i
g 299.:23 53.95 -16.38 37.57 45.00 -5.43 QF 100 i
Hotes
1. Result = Read Value + Factor

2. Factor = Antenha Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyeser is 120KH=
and wvideo bandwidth is 300kHz for Peak detection and Ouasi-peak
detection at frecgquency below 1GH=.

4, A1l emission helow 1GHz at S02.11kb/gf/n mode are all the same,so the
g02.11g/n mode chosen as representative in final test.

5. Aooording to technical experiencesz,all spurious emission of S0Z2.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15H=,s50 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Jun. 14, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature :120°C
Memo : Humidity 1| 65 %
0 Level (dBuvimj Date: 2010-06-02
FCC CLASS-B
A
40 1 . .
3 i
0 Joo 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Read Ant Tak
Item Fredg Value Factor Fesult Limit Margin Femark Faos Faos
NH= dBuv dE/m dEuV/m dBEuVY/m dbE cm Deg
1 375.00 51.435 -14.06 3.3 46.00 -5.63 QoF 100 95
Z 500,90 46.99 -11.54 35.65 46.00 -10.35 QF 1040 95
3 575.00 42 .86 -9.51 33.35 46,00 -12.865 QF 100 98
4 749,40 40,97 -6.31 34.66 46,00 -11.34 QF 100 120
5 799,50 42 .32 -6.77 35.65 46.00 -10.35 QF 100 103
& 995. 60 45,535 -3.29 42 .24 S54.00 -11.76 QF 1040 100

1. Result = BRead Value + Factor

2. Factor = Antennha Factor + Cable Loss - Mnmplifier

3. The resolution bandwidth of test receiver/spectrum analyvezer is 1Z0EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, L1l emission below 1GHZ at &0Z.11k/g/n mode are all the same,sSo the
g0Z.11g/n mwode chosen as representative in final test.

5. Aeocording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the =same helow
1GHz,=0 that the channel 1 or 3 (for HT40)was chosSen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 41 of 152



CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature :120°C
Memo : Humidity 1| 65 %
0 Level (dBu\im) Date: 2010-06-02
FCC CLASS-B
1 5 B
40
2
! 3
0 30 84. 140, 105, 250, 305
Trace: {Discrete) Frequency (MHz)
Fead Ant Takh
Item Freg Value Factor Fesult Limit Margin Remark Pos Pos
MH= dBuv dB/m dBuv/m dBEuVW/m dE Cm Dedg
1 E0.63 52.49 -17.46 35.03 40,00 -4.97 Qp 100 77
2 124.33 53.73 -158.36 35.37 43 .50 -8.13 Peak 100 =k
3 166.13 51.54 -15.53 33.31 435,50 -10.19 Feak 100 95
4 249 .45 85. A0 -17.24 41.36 46.00 -4. 64 oF 100 Gh
= Z26e0.73 57.27 -16.91 40.36 46,00 -5.64 Qp 100 =13
& 299,23 SE6.72 -16.38 40,34 46,00 -5.66 QP 100 a7

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EKEH=
and wideo bandwidth is 300kH= for Peak detection and Ouasi-peak
detection at frequency below 1GH=.

4. All emission below 1GHz at 802.11kh/g/n mode are all the samwe,=zo0 the
g0Z.11g/n mode chosen a3 representative in final test.

5. Aooording to techhical experiences,all spurious emizzion of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15H=z,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The dats i1s worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 42 of 152



CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature :120°C
Memo : Humidity 1| 65 %
0 Level {dBuvm) Date: 2010-06-02
FCC CLASS-B
40 1
2 3 4 A g
0 300 140. H80. 720. 860. 1000
. Frequency (MHz)
Trace: (Discrete)

Read Ant Tsh
Item Freqg Value Factor Fesult Limit Hargin Femark Fos Fos
MHz dBuv dE/m dBuWV/m dBuWV/m dE cm Deqg
1 375,00 53.42 -14.06 39.36 465,00 -6.64 QF 10a =1=]
2 500,90 45.77 -11.34 35.43 45.00 -10.57 QF 100 122
3 B26.20 43.03 -9.00 34.03 46.00 -11.9% o) 10a 177
4 749,40 41.32 -5.31 35.01 4&6.00 -10.99 QP 100 147
5 799,50 41.90 -6.77 35.13 46.00 -10.57 QF i0a 147
& 875,40 40,37 -5.05 34.32 4&6.00 -11.68 QP 100 147
7 999,90 465,64 -3.28 45.36 54.00 -10.64 QF 100 147

1. Result = Read Walus + Factor

2. Factor = Antenna Factor + Cable Loss - Lwplifier

3. The rezolution bhandwidth of test receiver/spectrum analyzer i= 1Z0EHz
and wvideo bandwidth is 300kHz for FPeak detection and Cuasi-peak
detection at frequency helow 1GH=.

4. All emwission bhelow 1GHz at 802.11b/g/n mode are all the samwe,so the
g0z2.1lgs/n mode chosen as representative in final test.

5. Aocording to technical experiences,all spurious emission of S02.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same helow
1GHz,=20 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

&. The dats i=s worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 43 of 152
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH1 Temperature 20 °C
Memo Humidity 68 %
107 Level {(dBuvim) Date: 2010-06-02
FCC CLASS-B
FCC CLASS-B (AVG)
Lt 3
0 1000 H800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read int Tah
Item Freq Value Factor Result Limit Margin Remark Pos Fos
MHz dEBuv dE/m dBuW/m dBuW/m dE cin Deg
1 4523.25 30.40 9.0z 39.42 54.00 -14.55 Average 133 346
2 4523.25 42,27 Q.02 51.29 74,00 -22.71 Peak 133 346
Hotes=
1. Besult = BRead Value + Factor

2. Factor =

Antenna Factor + Cshle Loss - hmplifier

3. The rezolution bhandwidth of test receiver/spectrum analyzer is 1Z0KHE
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, The rezolution handwvidth of test receiver/spectrum analyzer is 1MHEz
ahd wideo bandwidth is SMHz for FPeak detection at frequency ashove

1GH=.

5. The rezolution handwidth of test receiver/spectrum analyzer is 1MH=z
ahd wideo bandwidth is 10Hz for Average detection at frequency akbove

1GH=.

6. The other emissions is too low Lo be measured.

7. The data i=

WOrsSe CasSe.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
Page No.

: Jun. 14, 2010
. 44 of 152



o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH1 Temperature 20°C
Memo Humidity 68 %
Level {dBuvim) Date: 2010-06-02
107
FCC CLASS-B
7 FCC CLASS-B (AVG)
54
u1ﬂﬂﬂ H800. 10600, 15400. 20200, 25000
. Frequency {(MHz
Trace: (Discrete) quency (MHz)
Read Ant Tah
Item Freqg Value Factor Result Limit Margin Remark Fos Pos=
MH=z dAEuv dE/m dEuV/m dBu¥W/m dE c Deg
1 4525.65 31.54 Q.05 40.59 54,00 -13.41 bvyerage 120 172
2 4325.65 43.93 Q.05 Lz.98 74,00 -21.02 Peak 120 172
Notes:

1. Eesult = EREead Value + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The rezsolution handwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-pesk
detection at fregquency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidch is 3MHz for Peak detection at fredquency shove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 10Hz for Average detection at fregquency sbove
1GH=.

6. The other ewissions is too low to be measured.

7. The data 1s worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date . Jun. 14, 2010
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CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH6 Temperature 20 °C
Memo Humidity 68 %
Level {dBuvm) Date: 2010-06-02
107
FCC CLASS B
- FCC CLASS-B (AVG)
LT ) z
1
I]1I]I]I] H800. 10600. 15400. 20200. 25000
" Fregquency (MHz
Trace: (Discrete) quency { )
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
NH= dABulf dAE/m ABuW/m  dBuv/m dE faii) Ded
1 45374.18 30.87 9.15 40.06 54.00 -13.94 byerage 133 346
2 45374.158 42.30 9.15 51.44%9 74,00 -22.51 Peak 133 346
HNotes:

1. Rezsult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruwm analyEer iz 1Z0EH=
and wvideo bandwidth i=s 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/spectruwn analyzer iz 1MH=
and wvideo bandwidth is 3MH=z for Peak detection at frequency ashove
1GH=.

8. The resolution bandwidth of test receiver/spectruwn analyzer iz 1MHs
and wvideo bandwidth i=s 10H=z for Awverage detection at frequency abhove
1GH=.

&. The other ewissions is too low to be measured.

7. The data i= worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date . Jun. 14, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH6 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuvm) Date: 2010-06-02
FCC/CLASS-B
FCC CLASS-B (AVG)
L) 2z
1
0 1000 5800. 10600. 15400. 20200, 25000
Trace: {Discrete) Frequency (MHz)
Read Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuv dB/m dBuV/m dBuVsm dB i Deg
1 4573.63  30.37 9.159 39.58 S4.,00 -14.44 Iverage 120 17z
2 45373 .63 41.58 9.19 50.77 74,00 -23.23 Feak 120 17z

Result = Read Value + Factor

Factor = Antenna Factor + Cable Loss - Awplifier

The resolution bhandwidth of test receiver/spectrum analyzer is 12Z0EH=
and video bandwvidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

The resolution handwidth of test receiver/spectrum analyvezer is 1MH=
and video bandwidth is 3MHz for Peak detection at fredquency ahove
1GH=.

The resolution bandwidth of test receiver/spectrum analyeer is 1MH=
and wvideo bandwidth is 10Hz for Average detection at frequency sbove
1GH=.

The other emissions is too low to be measured.

The data is worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH11 Temperature 20 °C
Memo Humidity 68 %
7 Level (dBuYim) Date: 2010-06-02
FCC/CLASS-B
- FCC CLASS-B (AVG)
54 2
1
I]1l]I]I] 800, 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Read Ant Takb
Item Freg Value Factor Fesult Limit Margin Remark Pos= Fos=
MH=z ABuW AE/m ABuV/m dBuWVim dE om Dedg
1 4925.30 Z9.76 9.39 39.15 54.00 -14.585 byerage 1353 346
2 4925.30 41.87 9.389 51.26 74.00 —-22.74 Feak 133 346
Notes
1. Result = Read Walue + Factor

2. Factor =

Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wideo bandwidth is 300kHz for Feak detection and Quasi-peak
detection at frecgquency below 1GH=.

4. The resolut

and wideo bandwidth is 3MH=

1GH=.
5. The resolut

and wideo bandwidth is 10H=

1GH=.

ion bandwidth of

ion bandwidth of

6. The other emissions is too low to be measured.

7. The data is

WOrSEe Case.

Lest receiver/spectrum analyzer is 1MH=z
for Peak detection at fredquency above

test receiver/spectrum analvzer is 1MHz
for Average detection at frequency asbove

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
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CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH11 Temperature 20 °C
Memo Humidity 68 %
Level (dBu'Yim) Date: 2010-06-02
107
FCC CLASS-B
- FCC CLASS-B {AYVG)
54 =
1
I]1I]I]I] hH800. 10600. 15400. 20200. 25000
. Frequency (MHz
Trace: {Discrete) quency { )
Fead Ant Takb
Item Freg Value Factor Fesulc Limic Margin Femark Po=s Fos=
NH=z dBuVf dE/m dBEuV/m  dBuWim dE o Deg
1 4923.53  31.14 Q.36 40,50 E4.00 -13.50 bverage 120 172
2 4923.53 42.68 Q.36 LEz2.04 74.00 -21.96 Peak 120 172
Notes:

1. BEesult = Fead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=
and wvideo bandwidth i=s 300kH=z for Peak detection and Cuasi-peak
detection at fredquency bhelow 1GH=.

4, The resolution bandwidth of test receiver/apectrum analyzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at fredquency ashowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 10Hz for Average detection at fregquency sbove
1GH=.

6. The other emissions i=s too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .1 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity 1| 65 %
0 Level (dBuv/m) Date: 2010-06-02
FCC CLASS-B
40 i
" 3 7 &
z '
0 30 85. 140. 105, 250, 114
Trace: (Discrete) Frequency (MHz)

Fead Ant Takh
Item Freqg Walue Factor Fesult Limitc Margin FEemark Pos Fos
MH=z dBuv dEB/m dBuV/m dBuV/m dE i Deg
1 45,50 49,75 -15.38 34.37 40,00 -5.63 QF 100 16
2 61.35 53.61 -22.158 31.43 40.00 -5.57 QF 100 45
3 1z4.33 53.72 -18.36 35.36 43 .50 -5.14 oF 100 G
4 166.13 45. 67 -15.53 30.14 43 .50 -13.36 Feak 100 =]
5 174,65 45,45 -19.32 29.13 43 .50 -14.,37 oF 100 111
& 248,63 55,71 -17.30 39.41 46.00 -6.59 QF 100 111
7 265.95 51.03 -16.59 34.14 45.00 -11.86 QF 100 77
& 299,25 51.79 -16.56 35.41 45.00 -10.59 oF 100 77

1. Result = Read Value + Factor

2. Factor = Antennas Factor + Cable Loss - mplifier

3. The resolution bandwidth of teat receiver/spectrum analyzer is 1Z0KH=
ahd wideo bandwidrh i= 300kHz for Peak detection and Oussi-peak
detecticon at fredquency kbelow 1GH=.

4, All ewmission helow 1GHE at 80Z2.11b/g/n mwode are all the same,so0 the
802.11g/n mwode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11gf/n
mode at chanthel 1,6,11 or 3,6,9(for HT40) are almwmost the =ame below
15H=z,50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .1 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity 1| 65 %
0 Level {dBufim) Date: 2010-06-02
FCC|/CLASS-B
40 :
1 2 4 i
3
0 300 440, hH80. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Fead int Tak
Item Freqg Value Factor Resultc Limit Margin Remark Pos= Pos=
MHEz dBuv dE/m dBuW/m  dBuVW/m dE CIn Deg
1 375.00 49,20 -14.0¢ 35.14 46.00 -10.86 )3 14a 93
2 500,90 45,48 -11.34 35.14 46.00 -10.8¢6 oF 100 98
3 575.00 42,65 -8.51 33.14 46.00 -12.86 QP 100 L=
4 749,40 40,45 -5.31 34.14 46.00 -11.8%6 QP 100 120
5 799,80 43.91 -6.77 37.14 46.00 -5.868 oF 100 103
& 995,60 43.65 -3.29 40.36 54 .00 -13.64 QP 100 100

1. REesult = Eead Waluse + Factor

2. Factor = Antenna Factor + Cable Loss — mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
and wvideo bandwidth is 300kH= for Peak detection and Quasi-reak
detection at freguency below 1GH=.

4. All emission below 1GHz at &02.11b/g/n mode are all the same,so the
202.11g/n mwode chosSen sz reprezentative in final test.

5. Aocording to technical experiences,all spuricous emission of S80Z.11gfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same kbelow
1GHz,=20 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

&. The data i=s worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity 1| 65 %

0 Level (dBuvim) Date: 2010-06-02

FCC/CLASS-B
4 &
40 2 5
1
3
0350 85. 140. 195, 250. 305

Trace: {Discrete) Frequency (MHz)

Read Ant Tak

Item Freg Value Factor Result Limit Margin Femark Pos Pos
MH=z dBuv dB/m dBuv/tm  dBuv/m dB cm Deg

1 50.63 51.c0 -17.46 34.14 40.00 -5.80 QF 100 77

2 124,33 E4.66 -18.3¢6 36.30 43 .50 -7.20 Peak 100 a3

3 lae.13 49.54 -15.53 31.01 43.50 -12.49 Peak 100 95

4 Z249.45 57.358 -17.24 40.14 46.00 -5.806 QF 100 56

= 260,73 E6.92 -15.91 40.01 46,00 -5.599 QF 100 =1

& 299,23 53.82 -16.38 37.44 46.00 -g8.56 QF 100 g7

1. Result = EBEead Value + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 120EH=
and wideo bandwvidth i= 300kHz for Peak detection and Quasi-peak
detection at frecquency helow 1GH=.

4, All emwission below 1GHz at S02.11b/g/n mode are all the same,=so0 the
g02.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious ewmission of 802.11lgfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe below
1GHz,=s0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity 1| 65 %
0 Level (dBuvim) Date: 2010-D6-02
FCC|CLASS B
40 1
2 3 4 5 B
0 3Joo 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
NH=z dBuW dE/m dBEuV/m dBuW/m dE o Deg
1 375.00 51.47 -14.0%8 37.41 46,00 -5.59 QoF 140 99
2 00,90 46,43 -11.34 35.14 46,00 -10.86 QF 100 122
3 G26.20 43,10 -9.00 34,10 46,00 -11.30 QF 100 177
4 749,40 41,32 -6.31 35.01 46,00 -10.99 QF 100 147
= 799,80 41.87 -6.77 35.10 46,00 -10.90 QF 100 147
3 875.40 40,38 -6.05 34.33 46,00 -11.87 QF 100 147
7 999,90 46,50 -3.28 43,22 54.00 -10.78 QF 100 147

1. REesult = Read Walue + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0KHz
and wideo handwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, All emission below 13Hz at 80Z2.11b/g/n mode are all the same,so the
802 .11g/n mwode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are alwmost the sawe helow
15Hz,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH3 Temperature 20 °C
Memo Humidity 68 %
107 Lewvel (dBuvm) Date: 2010-06-02
FCC|/CLASS-B
5 FCC CLASS-B (AVG)
LT )
1
0 1000 H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read int Tab
Item Freg Value Factor Resultc Limit Margin Remark Pos= Fos
MH=z dBuv dEsm dBuW/m dBuV/m dE o Dedq
1 4542 .80 30.11 9.10 39.:21 54,00 -14.79 Ayerage 133 346
Z 4542 .50 42.855 S.10 51.85 74,00 -22.05 Feak 133 346

Eesult = Read Walue + Factor

Factor = Antenna Factor + Cable Loss - Moplifier

The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency kbelow 1GH=.

The resolution bandwidth of test receiver/spectrum analyvzer iz 1MH=
and wvideo bandwidth is 3MHz for Peak detection at frecquency sbowve
1GH=.

The resolution bandwidth of
and wvideo bandwidth is 10H=
1GH=.

The other emissions is too low to bhe measured.
The data is worse case.

test receiver/spectrum analyzer is 1MHz
for Average detection at fredquency showve

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity 1| 68 %
107 Level {dBuv/im) Date: 2010-06-02
FCC CLASS-B
2 FCC CLASS-B {AVG)
4
1
0 1000 5800, 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Fezult Limit Margin Femark Fos Po=
MH= AEuV dAB/m dABuW/m dBEuv/m dE m Deg
1 4542 .70 31.20 9,10 40,30 S54.00 -13.70 Iverage 120 172
2 4542 .70 43.33 9,10 52.43 74.00 -21.57 FPeak 120 172

1. Result = Bead Value + Factor

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer iz 120EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwvidth of test receiver/spectrum analyzer is 1MH=
anhd video bandwidth is 3MH= for Peak detection at fredquency ashove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10H= for Average detection at frecquency above
1GH=.

&. The other emisszions is too low to bhe measured.

7. The data is worse case.

2. Factor

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH6 Temperature :120°C
Memo : Humidity 1| 68 %
Level (dBuWim) Date: 2010-06-02
107
FCC|/CLASS-B

FCC CLASS-B (AVG)

54 2
1
I]1l]l]I] H800. 10600. 15400, 20200. 25000
_ Frequen MHz
Trace: {Discrete) quency (MHz)
Fead Ant Tabk
Item Freg Values Factor Fesultc Limit Hargin FEemark Pos Fas
MH= dBuv dE/m dBEuW/m dBuv,/m dE cHm Deg
1 45374.10 30,09 o.19 39,28 S4 .00 -14.72 Irerage 133 3465
2 4374,10 41,95 o.19 E1.14 74,00 —-22.86 Peak 133 3465

1. REesult = Bead Value + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyeer iz 120KH=z
and wvideo bhandwidth i=s S00kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and wideo bandwidth iz SMHz for Peak detection at fredquency asbove
1GH=.

5. The rezsolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bandwidth is 10H=z for Average detection at frequency sbowve
15H=.

6. The other etissions iz too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CH6 Temperature 20 °C
Memo Humidity 68 %
107 Lewvel {dBuvim) Date: 2010-06-02
FCC|CLASS-B
7 FCC CLASS-B (AVG)
LT
1
I]1I]I]I] 5800. 10600, 15400. 20:200. 245000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tah
Item Fredg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuV dE/m dBuV/m dBuVW/m dE o Deg
1 45374.03 31.12 9.19 40,31 54.00 -13.69 Iwverage 120 17z
Z 4574.03 43.26 9.19 52.45 74.00 -21.55 Feak 120 17z
Note=
1. Eesult = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frecquency below 1GH=.

4. The resolution bandwidth of
and wvideo bandwidth is S3MH=

1GH=.

5. The resolution bandwidth of
and wideo bandwidth is 10H=z

1GH=.

6. The other emissions 1is too low Lo be measured.
7. The data is worse case.

test receiver/spectrum analyzer i= 1MHz
for Peak detection at fredgquency sbhove

test receiver/spectrum analyzer is 1MHz
for Average detection at frequency sbove

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH11 Temperature 20°C
Memo Humidity 68 %
Level (dBuvim) Date: 2010-06-02
107
FCC|CLASS-B
5 FCC CLASS-B {AVG)
LT ) =
u1ﬂﬂﬂ 5800. 10600, 15400. 20200, 25000
. Frequency (MHz
Trace: (Discrete) quency { )
Fead Ant Talk
Item Freg Value Factor Result Limit Margin Femark Fos Pos=
MH= dBuW AE/m dEuVW/m dBuVim dE o Dedq
1 4904.55 30.0%9 9.31 39.40 S54.00 -14. 60 bverage 133 346
2 4904.535 42.55 9.31 51.8¢6 74.00 -Z2.14 Feak 133 346
Notes:

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and wvideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frecgquency helow 1GHE=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fregquency ashove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at fredquency asbove
1GH=.

6. The other emissions is too low to he measured.

7. The data is worse case.

Cerpass Technology Corp.
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* CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CH11 Temperature 20 °C
Memo Humidity 68 %
107 Level (dBuvm) Date: 2010-06-02
FCC CLASS-B
7 FCC CLASS-B (AYG)
LT )
I]1l]I]I] H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Takh
Item Freqg Value Factor Fesulc Limit Margin Femark Fos Fos
MH=z dEuW dE/m dBuVW/m dBuV/m dE cm Deg
1 4905.585 31.23 9.31 40. 54 54.00 -13.46 bverage 120 172
2 4905.88 43.41 9.31 Ez.72 74,00 -21.z28 Peak 120 172
MNotes=
1. Result = Read Value + Factor

2. Factor =

intenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EKEH=z
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bhandwidth is 3MHz for Peak detection at fredquency asbowve

1GHz.

5. The resolution bandwidth of test receiver/spectrum ahalyveer is 1MH=
and wideo handwidth is 10H= for Average detection at fredquency above

1GHE.

6. The other emissions is too low Lo he measured.

7. The data is=s

Warse CaSE.

7>
Test engineer: (ﬁ,} SN
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5.6 Test Photographs

Front View ' :
[V

W e

Rear View
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.

6.3 Test Setup Layout

FUT Spectrum

Analyzer

6.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. | Calibration Date | Valid Date

Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07

6.5 Test Result and Data

Test Date: Jun. 08, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 66%
. 6dB Bandwidth (MHz
Modulation Standard | Channel Frequency ( )
(MH2) Ant 1 Ant 2 Ant 3
01 2412 12.5 11.9 12.0
802.11b (11Mbps) 06 2437 11.8 11.9 11.9
11 2462 11.9 12.7 11.9
01 2412 16.4 16.5 16.5
802.11g (6Mbps) 06 2437 16.5 16.4 16.4
11 2462 16.5 16.5 16.5
802.11n HT20 01 2412 17.7 17.8 17.7
Aln
(6.5Mbps) 06 2437 17.7 17.9 17.7
11 2462 17.8 17.8 17.7
802.11n HT40 03 2422 36.6 36.6 36.6
Aln
(13.5Mbps) 06 2437 36.6 36.6 36.6
09 2452 36.6 36.6 36.6
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 01

® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z -0.71 dE
Ref 20 dBm *Att 30 dB * SWT 50 ms 12.500000000 MAzZ
20 arker| 1 [T1
7 dBm
10 ~n | IEN
R
[V IEw I
1 E i Y PV VP
/ L& TDF
--10
20
l--30
SDB
40 \’\/\/
&L,W\JM._{\ Jvr\\l.av.i‘_l'lvnn#-
&0
|--70
-0
Center Z.412 GHz 5 MHz/ Span 50 MHz
Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 06
® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z -0.83 dB
Fef Z0 dBm "ALL 30 dBE TEWD B0 me 11.800000000 MHz
20 Marker| 1 [T
-4l 62 dBm
10 2l 431200p00 cu.|EH
L FK
B 1 1 Mw“ >
A{p ‘\\ TDF
--10
30 /( \\
3DB
[ HN-J*\J w‘\w
M«;LI\H}"“W pi A
|- 60
ha
80
Center 2.437 GH= 5 MH=Z/ Span L0 MH=
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Modulation Standard: 802.11b (11Mbps), Ant 1

Channel: 11
® *REW 100 kHz Delta 2 [T1 ]
*WVBW 100 kHz -0.23 dB
Ref 20 4Bm *Att 30 4B *SWT 50 m= 11.900000000 MEz
20 Marker| 1 [T1
10 a4l L0000 GH “
o Akt

-80

Center 2.462 GHz 5 MHZ/ Span 50 MH=z

Modulation Standard: 802.11b (11Mbps), Ant 2
Channel: 01

@ *REW 100 kHz Delta 2 [T1 ]
*YBW 100 kH=z
- .

Ref 20 dBm *Att 30 4B *SWT S0 ms

z0 Mar ker| ]

1 PK|

Lo

30

o L “ V\"“““"w u

-80

Center 2.412 GHz 5 MHzZ/ Span 50 MHz
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Modulation Standard: 802.11b (11Mbps), Ant 2
Channel: 06

® *RBW 100 kHz Delta 2 [T1 |
*VEBW 100 kHz -0.37 dB
Ref 20 dBm *ALL 30 dEBE *ESWT B0 mz 11.%00000000 MH=z
20 Marker| 1
10
S
= |, : v
TDF
10
|--20
30 f[ \H
3pe
M-MJ\:M Mmmﬂ«.
&0
|--70
-a0
Center 2.437 GHz 5 MHz/ Span 50 MH=z
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Modulation Standard: 802.11b (11Mbps), Ant 3
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Modulation Standard: 802.11b (11Mbps), Ant 3
Channel: 11
® *RBW 100 kH=z
*VBW 100 kH=z
Fef 20 4Bm *Att 30 4B *SWT S0 m= 11.900000000
10 2l 456100000 GE , Ex
MMM,JM‘A&’J \A“M Al A, b
(‘._i-'.nt.t-‘r' Z2.482 GHz 5 MHz/ Span 50 MHz

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date

Page No.

: Jun. 14, 2010

. 66 of 152



/(5»

"'"ul"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138
Modulation Standard: 802.11g (6Mbps), Ant 1
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Modulation Standard: 802.11g (6Mbps), Ant 1
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Modulation Standard: 802.11g (6Mbps), Ant 2
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Modulation Standard: 802.11g (6Mbps), Ant 3
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Modulation Standard: 802.11g (6Mbps), Ant 3
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3
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7. Maximum Peak Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures
The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to produce

the worse case test result.

7.3 Test Setup Layout

Spectrum

EUT

Analvzer

7.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. | Calibration Date | Valid Date

Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07

7.5 Test Result and Data

Test Date: Jun. 01, 2010 Temperature: 22
Atmospheric pressure: 1022 hPa Humidity: 61%
Modulation Frequency |Peak Power Output (dBm) |Peak Power Output (mW)
Channel
Standard (MHZ) [ Ant1 | Ant2 | Ant3 | Antl | Ant2 | Ant3
01 2412 18.23 | 18.39 | 18.26 66.5 69.0 67.0
(igl%/léég) 06 2437 18.17 | 18.24 | 18.41 65.6 66.7 69.3
11 2462 18.15 | 18.03 | 18.07 65.3 63.5 64.1
01 2412 17.09 | 17.38 | 17.19 51.2 54.7 52.4
?6065155% 06 2437 17.34 | 1757 | 17.19 54.2 57.1 52.4
11 2462 17.22 | 17.26 | 17.08 52.7 53.2 51.1
0
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Test Date: Jun. 01, 2010 Temperature: 22
Atmospheric pressure: 1022 hPa Humidity: 61%
Peak Power
Modulation | | | Frequency Peak Power Output (dBm) Output (%VW)
Standard anne (MH2z) P
Ant 1 Ant 2 Ant 3 Total Total
802.11n 01 2412 12.42 12.83 12.05 17.22 52.68
HT20 06 2437 12.64 12.87 11.92 17.27 53.29
(6.5Mbps) | 17 2462 1249 | 1277 | 11.82 | 17.15 51.87
802.11n 03 2422 12.44 12.72 12.27 17.25 53.11
HT40 06 2437 12.51 13.18 11.94 17.34 54.25
(13.5Mbps) | g 2452 12.47 | 13.03 | 12.05 | 17.31 53.78
")
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Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 01

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz 9.24 dbm

Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.412400000 GHz
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Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 06

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz 9.27 dbm

Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.437000000 GHz
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Bandwidth 11 MEz Lower -44.70 dB

Spacing 16.5 MOz Upper -44_.49 dB

Altarnate Channal
s e
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Spacing 27.5 MHz Upper _____
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Modulation Standard: 802.11b (11Mbps), Ant 1

Channel: 11
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Modulation Standard: 802.11b (11Mbps), Ant 2
Channel: 06
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Marker 1 [T1 ]

9.2% dbm

ref 20 dBm *nrte 30 dB * GUT 50 m= 2.437700000 GHz
1o [ W
-0 [ A |
__ L y
&= e
|- z0
__m ,_f ﬁ\\NMM TDF
&0
=70
Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN S0Z.11lB
Bandwidth 22 MHz Powe T 18.24 dBRm
Adjacent Channel
Bandwidth 11 MHz Lower -44.24 dBb
Spacing 1é.5 MH=z Upper -1 .02 dB
Alternate Channel
Bandwidth 11 MHz Lower -—-----
Spacing 27.5 MH=z U_[J_[JQL' _____
Modulation Standard: 802.11b (11Mbps), Ant 2
Channel: 11
*REW 1 MHz Marker 1 [T1 |
*VBW 3 MHz -24 dbm
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.462600000 GHz
10 “___,_N___-I'_____‘\
-0 [ A |
__ L /
T 20
|- z0
__m /_ _\L\\_ TDF
|- c0
10
Center Z.463F GHo 5 MH=/S dpan 50 MH=
Tx Channel WLAN 802.11B
Bandwidth 22 MHE=z Power 18.03 dBmw
Adjacent Channel
Bandwidth 11 MHz Lower -44.24 dBb
Spacing 16.5 MEz Upper -44.28 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 27.5 MH=z U_[J_[JQL' _____
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Modulation Standard: 802.11b (11Mbps), Ant 3
Channel: 01
*REW 1 MHz Marker 1 [T1 ]
® *VBW 3 MHz 9.35 dbm
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.412500000 GHz
1
10 -]
0 // \ [ 2 |
=10
. R /
30
|40 /"’/ﬁwnj — <
——— DN k-1
&0
=70
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MOz Powe 18.26 dBm
i:::::z:hchannal 11 MAz Lower -43.41 dB
Spacing 16.5 MHz Upper -A43.13 4dB
Alternate Channel
Bandwidth 11 MHz Lower -—-----
Spacing 27.5 MH=z U_[J_[JQL' _____
Modulation Standard: 802.11b (11Mbps), Ant 3
Channel: 06
*REW 1 MHz Marker 1 [T1 ]
® *VBW 3 MHz 9.38 dbm
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.437700000 GHz
10 X
0 /’ e
|10
. R 7
30
.o e T
- e ~ TDF
&0
70
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 2 M= Powe 18.41 dBm
2djacent channel R Lower -43.65 dB
Spacing 16.5 MHz Upper -43.41 4B
Alternate Channel
Bandwidth 11 MHz Lower -—-----
Spacing 27.5 MH=z U_[J_[JQL' _____
\
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Report No.: TEFI1005138

C
‘\/ CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11b (11Mbps), Ant 3

Channel: 11

@

Ref 20 dBm

*Rtt 30

de

*RBW 1 MHz
* VEW 3 MHz
* 3WT 50 ms

[

1 PK|

<

[vizuil

a0 ///_

Center 2.462 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Altarnate Channeal
Bandwidth

Spacing

5 MHz/

Z2 MH=z

11 MH=z
lé.5 MHEZ

11 MH=z

27.5 MH=z

WLAN 202.11B
Power

Lower
Upper

Lower
Upper

Span 50 MHz

18.07 dBm
-44.04 dB
-44.01 4B

Cerpass Technology Corp.
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Issued date
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Report No

.- TEF11005138

.“'ﬂ"" CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11g (6Mbps), Ant 1

Channel: 01

®

*RDW 1 MHz
*VDBW 3 MHz

Marker 1 [T1 ]

7.00 dbm

ref 20 dBm *nrte 30 dB * SWT 50 ms 412900000 GHz
10 1
» /.f’““ “““*\\1 A |
10
R
o= e // \\\\
|- 20 s A
iw/v\l""’ H-\M{I.-.
40 N\.\-..._ .
[ =0
&0
=70
Center 2.413 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN S0z2.11B
Bandwidth 22 MHz Power 17.09 dBRm
Adjacent Channel
Bandwidth 11 MHz Lower -29.72 dB
Spacing 16.5 MH= Uppej_- —-28.48 dPB
Alternate Channel
Bandwidth 11 MHz Lower -—-----
Spacing 27.5 MH=z U_[J_[JQL' _____
Modulation Standard: 802.11g (6Mbps), Ant 1
Channel: 06
*REW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 7.47 dbm
ref 20 dBm *nrte 30 dB * SWT 50 ms 438100000 Gz
1
10 ) A
" ] (2|
7 Sy
= 2 WJ"/I N
|- 20 T
W W
M N‘\\"\m-_- TDF
-
&0
=70
Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN S0Z.11lB
Bandwidth 22 MHz Powe T 17.34 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -29.49 dBb
Spacing lé.5 MHz Upper -Z28.83 dB
Alternate Channel
Bandwidth 11 MHz Lower — ———--
Spacing 27.5 MH=z U_[J_[JQL' _____
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Report No.: TEFI1005138

Modulation Standard: 802.11g (6Mbps), Ant 1

Channel: 11

®

Ref 20 dbEm

*Rtt 30 dB

*RDW 1 MHz
*VDBW 3 MHz
*SWT 50 ms

Marker 1 [T1 ]
7.47 dbm

10

-0

F_:—ﬁ-n

NPT s Su——

T

-10

L

=D [ —

- 30

%

30"

|- 50

(=1

|--70

Center 2.462 GHz

Tx Channel
Bandwidth

Addjacent Channael
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

(8]
ra

MEZ

MH=
MHz

MHz

L MHE=Z

5 MH=z/

WLAN S0Z.11EB

Power

Lower
Upper

Lower
Upper

Modulation Standard: 802.11g (6Mbps), Ant 2

Channel: 01

®

Ref 20 dbEm

*Rtt 30 dB

*RDW 1 MHz
*VDBW 3 MHz
*SWT 50 ms

dpan 50 MH=

17.22 dBm

-29.34 dB
-29.11 dB

Marker 1 [T1 ]

7.43 dbm

2.402400000 Giz

10 7
0 /ﬁ. h\\ EN
=10
h exl I
&= [ e RN
0 M \\"\m
-4 L\-“‘-L
T Eoet
|- 50
&0
=70
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
pancuidrh 2o Miz Power 17.38 dBm
Addjacent Channael .
Bandwidth 11 MOz Lowex -29.78 dB
Spacing 16.5 MHz Upper -2G,.53 A4dB
Alternate Channel I
Bandwidth 11 MH=z Oower . TTT==
Spacing 27.5 MH=z Up per 0 == =——

Cerpass Technology Corp.
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Modulation Standard: 802.11g (6Mbps), Ant 2
Channel: 06

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz 7.2¢ dbm

Ref 20 dbm “att 30 dp ~SWT 50 ms 2.433300000 Giz
10 .

9, orymyry
B P ~

. o N

- —— ~

L0 [ ki Rty

- 50
|- &0
na

Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN 802.11B
Bandwidth 22 MEz Power l 7 5 7 dBI'I."
Adjacent Channel -

— C

Bandwidth 11 MH=z Lower 29.68 dB
Spacing 16.5 MH=z U_[J_[JQL' -29.71 dPB
Alternate Channel N
Bandwidth 11 MEz Lower  --—--
Spacing 27.5 MH=z Up per 0 == =——

Modulation Standard: 802.11g (6Mbps), Ant 2

Channel: 11
* RBW 1 MHz Marker 1 [T1 ]
*VEW 3 MHz 7.00 dBm
Ref 20 dBm *Att 30 dB * SWT 50 ms 2.458200000 GHz
10 1
S, PR e ——
[, Paanas - o

¥ N

- | S —— ~.

|- z0 MU" M
I

M W\«L\w_\_ .
|- 50
|- &0

70
Center Z.463F GHo 5 MH=/S dpan 50 MH=

Tx Channel WLAN 802.11B

Bandwidth 22 MEz Power 17.2¢ dBm

Adjacent Channel

Bandwidth 11l MH=z Lower -29.41 dB
Spacing 16.5 MH=z U_[J_[JQL' -30.04 dPB
Alternate Channel N
Bandwidth 11 MEz Lower  --—--
Spacing 27.5 MH=z Up per 0 == =——
\
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Report No.: TEFI1005138

Modulation Standard: 802.11g (6Mbps), Ant 3
Channel: 01

®

*RDW 1 MHz

Marker 1 [T1 ]

*VBW 3 MHz 7.44 dbim
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.413000000 GHz
10 I'_
0 //”
=10 e
20 /I ‘L\-\_
o )
30 My'!"'””d MW
. ‘ﬁ_\\‘\'w
- 50
|- &0
10
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Banduidth @ MAz Power 17.19 dBm
Addjacent Channael .
Bandwidth 11 VA= Lowex -29.46 dB
Spacing 16.5 MHz Upper -28.949 4B
Alternate Channel N
Bandwidth 11 MEz Lower  -—----
Spacing 2.5 MOz 1] pPper. - ——===

Modulation Standard: 802.11g (6Mbps), Ant 3
Channel: 06

®

*RDW 1 MHz
*VDBW 3 MHz

Marker 1 [T1 ]

7.41 dbm

Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.437500000 GHz
10 L
U BV SS—

0 /Jv——" W\
=10
L-20 / \

—

30 Hﬂﬁ}dl‘} \xm‘xxxh
- 4 g™ H\_MV\,L
|- 50

&0
=70
Center 2.437 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth

Addjacent Channael
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

MH=
MHz

1 MH=z
L MHE=Z

WLAN 802.11B

Power

Lower
Upper

Lower

Upper

17.19 dBm
-29.31 dB
-28.841 dB

Cerpass Technology Corp.
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Modulation Standard: 802.11g (6Mbps), Ant 3

Channel: 11
*REW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 7.00 dbm
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.463100000 GHz
1o .’i
S
0 //’_”' \\ [ 2 |
10 -
=@ [ o e

30
|- 4 ,-WM M\\""\M
ety ] roe
|- 50

&0
=70
Center 2.462 GHz 5 MHz/ Span 50 MHz

Tx Channel WLAN 802.11B

Bandwidth 22 MOz Powe 17.08 AdABm
Addjacent Channael . . .

Bandwidth 11 MAz Lower -29.30 dB
Spacing 16.5 MHz Upper -2G.,.17 4B
Alternate Channel

Bandwidth 11 MHz Lower — ———--
Spacing 27.5 MH=z U_[J_[JQL' _____

\
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1
Channel: 01

* RBW 1 MHz Marker 1 [T1
*VDBW 3 MHz 1.5 dbm

ref 20 dBm Attt a0 de * OWT 50 m= 2.413700000 GH=Z

10 1
n = Ex

-10 \\\
= el
'r:;”w}u"‘wr‘/f '\J\L\_\“’_‘M TDF

&

=70

Center 2.413 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN S0z2.11B
Bandwidth 22 MHz Powe T 12 .42 dBRm
Adjacent Channel
Bandwidth 11 MH=z Lower -28.83 dB
Spacing 1¢.5 MH= Uppej_- —-28.0 dB
Alternate Channel I
Bandwidth 11 MH=z Oower . TTT==
Spacing 27.5 MH=z Up per 0 == =——

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1
Channel: 06

* RBW 1 MHz Marker 1 [T1
*VDBW 3 MHz 1.0 dbm

Ref 20 dBm *Att 30 dB * SWT 50 ms 2.436500000 GHz
10
" X ~C Ex
--10
K <

m;;ﬂwnﬂﬂ \\NM""‘—W—.« e

-0
70

Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN 802.11B
Bandwidth 22 MEz Power 12.64 dBm
Adjacent Channel —
Bandwidth 11 MHz Lower -28.86 db
Spacing 16.5 MEz Upper -28.63 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 2.5 MOz 1] pPper - ——==-
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Report No

.- TEF11005138

.“'ﬂ"" CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1

Channel: 11
* RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.71 dibm
ref 20 dBm *nrte 30 dB * SWT 50 ms 458000000 Gz
10 i
o - x ~ e
10
m [ -
|- z0 -"/
20 ..-r-"‘“'"//
.\w"’ﬂ ] 78
&0
=70
Center Z.463F GHo 5 MH=/S dpan 50 MH=
Tx Channel WLAN S0Z.11lB
Bandwidth 22 MHz Power 12 .49 dBRm
Adjacent Channel cc
Bandwidth 11 MHz Lower -28.55 dB
Spacing 16.5 MHz Upper —-28.51 dB
Alternate Channel
Bandwidth 11 MHz Lower -—-----
Spacing 27.5 MH=z U_[J_[JQL' _____
Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2
Channel: 01
* RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 2.43 dbm
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.410500000 GHz
10 T
0 /,_q_.._,.w-!-\,.,.,.m ES
--10
= ra
|- z0 f,/, “'"'W.“
40 \\v\‘“\
M A‘% TDF
|- c0
70
Center 2.412 GHz 5 MHz/ Span 50 MHz

Tx Channel

WLAN 802.11B

Banduidth 4 Mnz Power 12.83 dBm

i:::::z:hchannal 11 MEzZ Lower -29.02 dB

Spacing 16.5 MH=z U_[J_[JQL' -28.27 dB

Alternate Channel N

Bandwidth 11 MEz Lower - ----

Spacing 2.5 MOz 1] pPper. - ——===
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2
Channel: 06

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz 3.2¢ dbm

Bef 20 dEm *nptt 30 dB " EWT 50 ms 2.435600000 GH=

10

. A Ex

10 / \\
= , ~.

M P, T

&0
=70
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN S0Z.11lB
Bandwidth 22 MHz Power 12 .87 dBm
Addjacent Channael .
Bandwidth 11 MOz Lowex -28.98 dB
Spacing 16.5 MHz Upper _2 8 . 8 6 dB
Altarnate Channal
Bandwidth 11 MHAz Lower === ==
Spacing 27.5 MHz Upper _____

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2

Channel: 11
*REW 1 MH=z
*VEW I MHz
Ref 20 dBm *Ltt 30 dB * OWT 50 mz
10 T
o = s [ 2 |
. e N
L ex N
vrev il B

20 M ““-\W“
TDF

10
Center Z.463F GHo 5 MH=/S dpan 50 MH=

Tx Channel WLAN 802.11B

Bandwidth 22 MHE=z Power 12.77 dBm

Adjacent Channel

Bandwidth 11 MHz Lower -28.87 dB

Spacing 16.5 MH=z Uppt_‘.r -29.09 dPB

Alternate Channel N

Bandwidth 11 MEz Lower - ---

Spacing 27.5 MH=z U_[J_[JQL' _____

\
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Report No.: TEFI1005138

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3

Channel: 01

*REW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.¢1 dbm
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.414800000 GHz
1o -
0 /_,v.a-,—-m»—--u..—w!._w_.m"\\ N
=10
L P /1 ™|
&= [ “
- Awﬂ// \,\N
B e
&0
=70
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MOz Powe 12.05 dBm
Addjacent Channael . -
Bandwidth 11 MAz Lower -28.67 dB
Spacing 16.5 MHz Upper -28.4149 4B
Alternate Channel I
Bandwidth 11 MHz owexr ===
Spacing 27.5 MH=z U_[J_[JQL' _____
Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3
Channel: 06
*REW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.17 dbm
Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.431500000 GHz
10
Lo /,._ e _\ EN
-10
o /] N
T 20 / \\
-0
TDF
- a0
KL
Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN 802.11B
Bandwidth 22 MHE=z Power 11.92 dBmw
Adjacent Channel -
Bandwidth 11 MHz Lower -Z28.36 dB
Spacing 16.5 MEz Upper -28.63 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 27.5 MH=z U_[J_[JQL' _____
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3
Channel: 11
* RBW 1 MHz Marker 1 [T1 ]

® *VDBW 3 MHz 0.57 dbm
Ref 20 dBm *Att 30 dB * SWT 50 ms 2.459900000 GHz
10 7
0 /,_.,_«—--—-—-m!—-ﬂ—--m-—_,—n“\ ES

=z [ % N

o= e
|- z0
,_:,;MMNM "\-L‘“\“\' TDF
-0

i
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHA= P(_JW(_‘.J'_' 1 1 . U 2 d.BH.'
i:::::z:hchannal 11 MRz Lower -28.43 dB
Spacing le.5 MHz Upper -28.82 dB
Alternate Channel N
Bandwidth 11 MEz Lower  --—--
Spacing 2.5 MOz 1] pPper. - ——===
\
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
Channel: 03

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz -1.47 dbm

ref 20 dBm *htt a0 de * GWT 50 m= 2.4183000000 GH=z
10
-0 e e EX
- 10
m [ A
) s J
|0 W ™

40
::’E,’ET"‘"“‘MM M\L\k% TDF

&0
=70
Center Z_42F GH=o 10 MH=z/ dpan 100 MH=z
Tx Channel WLAN S0Z.11lB

Bandwidth 44 MH= Powe T 12 .44 dBRm
Adjacent Channel -
Bandwidrh 22 MAz Lower -4.68 dB
Spacing 16.5 MHz Upper -4.416¢ dBE
Alternate Channel

— rr

Bandwidth 22 MHz Lower I13.55 dB
Spacing 27.5 MHz Upper 12 .90 dB

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
Channel: 06

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz -1.45 dbm

Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.440400000 GHz

10

0 !1 u
-z [ /’M

gt p—
|- 0
70
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel WLAN 802.11B
Bandwidth 44 MOz Powe 12.51 dBm
i:::::z:hchannal 22 MOz Lower -4.55 dBb
Spacing 16.5 MH=z U.[J.[JQLI -4.58 dB
Banduiath 22 us=  Lower -13.30 dB
Spacing 27.5 Moz Upper -13.00 dB
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Report No.: TEFI1005138

.“'ﬂ"" CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1

Channel: 09

*Rtt 30 dB

*RDW 1 MHz
*VDBW 3 MHz
*SWT 50 ms

Marker 1 [T1 ]
-1.38 4

i) - *'_
1o /T { ™

P 7

TDF

Center 2.452 GHz

Tx Channel
Bandwidth

10 MH=z/

WLAN 802.11B

dpan 100 MH=z

44 MEZ Power 12.47 dBm
iiii:fzzhcmmﬂ 22 MEz Lower -41.39 dB
Spacing 16.5 MOz Upper -4_.72 dB
i:::?:‘—:: Shanmet 22 Moz Lower -12.99 dB
Spacing 27.5 MH=z Upper -13.32 4B
Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2
Channel: 03
* RBW 1 MHz Marker 1 [T1 ]
® *VDBW 3 MHz -0.54 dbm
Ref 20 dbm *Rtt 30 dBb *SWT 50 ms 2.429400000 GHz
10 -
1] o im Pt MﬂWL“"‘"“'—\J\ u
[ 7
&= 2+
30 / \\\
| .o A L,
WNM S
&0
-0

Center Z.42ZZ GHz

Tx Channel

10 MHz/

WLAN 802.11B

Span 100 MHz

Bandwidth 44 MOz Powe 12 .72 AdABm

i:::::z:hchannal 22 Moz Lower -4.75 dB

Spacing 16.5 MHz Upper -4.36¢ dBR

ptemaats Chamnet N Lower -13.61 dB

Spacing 27.5 MEz Upper -12.87 dB
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2

Channel: 06
* RBW 1 MHz Marker 1 [T1
*VEW 3 MHz -0.02 dbBm
Ref 20 dBm *Att 30 dB * SWT 50 ms 2.439200000 GHz
10
1
0 EN
-10 \
mD [ [
| 7 .
| _ =0 AI“J M,

» ‘_v_r.-u"r‘ \‘\L‘\km TDF

|--60
70
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel WLAN 802.11B
pandwicth aa Mz Power 13.18 dBm
Addjacent Channael
Bandwidth 22 Moz Lower -4.49 dB
Spacing 16.5 MH=z U.[J.[JQLI -4.57 dB
Alternate Channel
Bandwidth 22 MEz Lower -13.40 dB
Spacing 27.5 Moz Upper -13.14 dB

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2

Channel: 09
* RBW 1 MHz Marker 1 [T1
*VDBW 3 MHz 0.1 dbm
Ref 20 dBm *Att 30 dB * SWT 50 ms 2.437000000 GHz
10
1
0 e N e
-10
Ly 7 \
o= e 7 s
- ] M

a0 N
g TDF

|- &0

ha
Center 2.452 GHz 10 MHz/ Span 100 MHz

Tx Channel WLAN 802.11B

Bandwidih A0 M Power 13.03 dBm

Addjacent Channael . .

Bandwidth 22 Moz Lower -4.33 dB

Spacing 16.5 MH=z U.[J.[JQLI =-4.72 dB

Alternate Channel

Bandwidth 22 MEz Lower -13.18 dB

Spacing 27.5 Moz Upper -13.56 dB

L J
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3
Channel: 03

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz -1.45 dbm

Ref 20 deEm *Rtt 30 dB *SWT 50 ms 2.433600000 GHz

1o

a = EN

/ﬂwwwub\,\.\
=10
L _PK]
&= [0 <

30 / ‘\.\\\

|40 o A

::"‘,‘U_‘"“”M D N
&0

=70

Center Z2.422 GHz 10 MHzZS Span 100 MHz
Tx Channel WLAN 802.11B

pandwicth aa Mz Power 12.27 dBm
Addjacent Channael

Bandwidth 22 Moz Lower -4.50 dB
Spacing 16.5 MHz Upper -4.54 d4dBR
Alternate Channel -

Bandwidth 22 MHz Lower -13.07 dB
Spacing 27.5 MEz Upper -13.27 dB

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3
Channel: 06

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz -1.%3 dbm

ref 20 dbBm *Att 30 dB * SWT 50 ms 2.425400000 Glz
10
0 1 ES
| 10 / A
Z= |-
- 4 AN
|- 30 7 \“L‘,‘_‘_\
40
- w/“*" \Nu,‘ TDF
|- &0
ha
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel WLAN 802.11B
Bandwidth 44 MH= Powe 11.94 AdABm
ad t ch 1 ;
'zqrj\:::E—h e 22 Moz Lower -4.35 dB
Spacing 16.5 MEz Upper -4.61 dB
Alternate Channel
Bandwidth 22 MEz Lower -l2.82 dB
Spacing 27.5 Moz Upper -13.36 dB
L
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3

Channel: 09
* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz -1.33 dbim
Ref 20 dBm *Att 30 dB * SWT 50 ms 2.444600000 GHz
10
1
0 Rt A e
.
- M-Lh_\
mD [
| A <
|- z0 e M,

40
| ,_’_,J.w)"x L-"'\-w‘\_ TDF

-0

i

Center 2.452 GHz 10 MHz/ Span 100 MHz

Tx Channel WLAN 802.11B

Bandwidth 44 MOz Powe 12.05 dBm

Addjacent Channael .

Bandwidth 22 Moz Lower -4.29 dB

Spacing 16.5 MHz Uppor -4.63 dB

aAlt t Ch. 1

3&1‘132?2‘:: e 22 MHE=z Lower -12.98 dB

Spacing 27.5 Moz Upper -13.56 dB

\
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Report No.: TEFI1005138

8. Power Spectral Density

8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.
8.2 Test Procedures
a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.
c. The power spectral density was measured and recorded.
d. The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.
8.3 Test Setup Layout
TUT Spectrum
Analyzer
8.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07
8.5 Test Result and Data
Test Date: Jun. 08, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 66%
dulat Maximum Power Density of 3 kHz
Modulation Channel Frequency Bandwidth (dBm
Standard (MHz)
Ant 1 Ant 2 Ant 3
01 2412 -11.79 -12.01 -12.58
802.11b 06 2437 11,91 1154 1153
(11Mbps)
11 2462 -11.37 -11.36 -11.36
01 2412 -18.97 -16.50 -16.83
802.11g 06 2437 14.97 1577 1597
(6Mbps)
11 2462 -14.72 -16.96 -16.18
Ant 1 Ant 2 Ant 3 Total
01 2412 -12.80 -11.21 -12.47 -7.33
802.11n HT20 ™5¢ 2437 19.05 | -17.49 | -17.39 | -13.14
(6.5Mbps)
11 2462 -18.43 -17.42 -22.87 -14.24
802 0 03 2422 -22.50 -22.52 -22.52 -17.74
A1n HT4 06 2437 2265 | 2110 | -21.58 | -16.96
(13.5Mbps)
09 2452 -25.99 | -21.14 | -22.03 | -17.83
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
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Report No.: TEFI1005138

Modulation Standard: 802.11b (11Mbps), Ant 1

Channel: 01
® REW 3 kH=z Marker 1 [T3
VBW 30 kH=z -11.7% dBm
Ref 20 dBm Att 30 dB SWT 500 = 2.412507000 GHzZ
20
10
L P

-0

70

-80

Center 2.412 GH=z 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 06

é% RBW 3 kHz Marker 1
VBW 30 kH=z

Ref 20 dBm Att 30 dEBE SWT 500 = Z2.4363

D0 GHz

20

10

- 30

50

-80

Center 2.437 GH=z 150 kH=z/ Span 1.5 MH=z
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Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 11

<§E;> *“RBEW 3 kH=z Marke 1 [T1
*VEW 30 kHz 11.37 dBm

Ref 20 4Bm *Att 30 4B *SWT 500 =

--40

--60

|--70

-80

Center 2.462 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11b (11Mbps), Ant 2

Channel: 01
<§;} *RBW 3 kH=z
*VBW 30 kHz
Ref 20 dBm *ALL 30 48 *SWT 500 =
i, [ 2
10 1 -
30
-40
|--50
--60
-70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Cerpass Technology Corp. Issued date  : Jun. 14, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 106 of 152



o

il

CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138

Modulation Standard: 802.11b (11Mbps), Ant 2
Channel: 06

® REW 3 kA= Marker 1 [T}
VBW 30 kH=z -11.54 dBm

Ref 20 dBm Att 30 dEBE SWT 500 = 2.437507000 GHz

a0

10

-40

-80

Center 2.437 GH=z 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11b (11Mbps), Ant 2

Channel: 11
® REW 3 kH= Marker 1 [T1]
WVEW 30 kH=z -11.36 dBm
Ref 20 dBm ALt 30 dB SWT 500 = Z2.482507000 CGHz
10
o
&= |,
-z0
40
|50
|-60
|70
-80
Center 2.462 GH=z 150 kH=z/ Span 1.5 MH=z
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Modulation Standard: 802.11b (11Mbps), Ant 3
Channel: 01

é% RBW 3 kHz Marker 1
VBW 30 kH=z

Ref 20 dBm Att 30 dEBE SWT 500 = Z2.41z2

20

10

-60

-80

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Modulation Standard: 802.11b (11Mbps), Ant 3

Channel: 06
® REW 3 kH= Marker 1 [T1]
WVEW 30 kH=z -11.53 dBm
Ref 20 odABm Attt 30 B SWT 500 = 2437507000 GHE
20
10
s
[V IEw I
-z0
40
|- S0
|-60
70
-80
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 108 of 152



CERPASS TECHNOLOGY CORP. Report No

.- TEF11005138

Modulation Standard: 802.11b (11Mbps), Ant 3

Channel: 11
<§;> *REW 3 kHz
*VBW 30 kHz
Ref 20 dBm *Att 30 4B *SWT 500 =
20
L10 Ex
&= |

P STRT R RARVTY g SO ST NI Y

-30

--60

|--70

-80

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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Modulation Standard: 802.11g (6Mbps), Ant 1

Channel: 01
® *REW 3 kH= Marker 1
*YBW 30 kHz
Ref 20 dBm TALL 30 dB *EWT 500 = 2.412273000 GHsz
20
10 u
o
&= |,
- 10 TDF
| _-q UJ'\‘P\.(IL M
=
|- 40
50
|--&0
|- 70
=80
Center Z.412 GHz 150 kHz/ Span 1.5 MH=z
Modulation Standard: 802.11g (6Mbps), Ant 1
Channel: 06
@ *REW 3 kH= Marker 1 1
*YBW 30 kHz 14.87
Ref 20 ddBm *ATT 30 B *S5WT 500 = 2.436355000
20
10 =
s
[V IEw I
F-10— TLDF
| .. w
|- 40
- 50
&0
-70
80
Center 2.437 GH= 150 kH=z/ Span 1.5 M=z
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Modulation Standard: 802.11g (6Mbps), Ant 1

Channel: 11
@ *REW 3 kHOz Marker 1 [T}
*WEBW 30 kHz -14.72 dBm
ref 20 dBm *aAtrt 30 dB *SWT B00 = Z.462Z000000 GHE
20
10 ES
S
VIEw I I
-10 TLDF

o

|--30

- 40

- 50

(=]

=1

Center Z.462 GH= 150 kH=z/ Span 1.5 M=z

Modulation Standard: 802.11g (6Mbps), Ant 2

Channel: 01
® *REW 3 kHOz Marker 1 [T}
*WEW 30 kH=z -16.50 dBm
Fef 20 dBm *Att 30 dB *E5WT LS00 = 2.412297000 GH=Z
20
1o Ex
L _PK]
[V IEw I
- 10 TDF

. RITY YO

a0

-0

|--70

-a0

Center Z.412 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11g (6Mbps), Ant 2
Channel: 06
® *REW 3 kH= Marker 1 [T
*WVBW 30 kHz -15.77 dBm
Fef 20 dBm *Att 30 dB *E5WT LS00 = 2.436379000 GH=
20
, [ 2 |
R
[V IEw I
-10 - TLDF
| .o \kh/""'uuvul!"h
-70

Center 2.437 GH= 150 kH=z/ Span 1.5 M=z

Modulation Standard: 802.11g (6Mbps), Ant 2
Channel: 11

® *REW 3 kH= Marker 1
*WEBW 30 kHz
*SWIT BE00 =

Ref 20 dBm *ALL 30 dEBE

a0

30

50

(=]

|--70

-a0

Center 2.462 GHz Span 1.5 MH=z
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Modulation Standard: 802.11g (6Mbps), Ant 3
Channel: 01
® *REW 3 kH= Harker 1 [T
*WVBW 30 kH=z -16.823 dBm
Ref 20 dBm *Att 30 dB * SWT 500 = 0o GHz
20
1o ES
L _PK]
[V IEw I
WMT\MWM!.ANJ\T\LM M.,w"-rx.. YREREV
| _z0 K'KJ!“’JNM!’P
-50
- 50
Center Z.412 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11g (6Mbps), Ant 3

Channel: 06

®

Ref 20 dBm *REE 30

*REW 3 kH=
*WEBW 30 kHz

I dBb *SWT L00 =

a0

|--30

40

50

(=]

|--70

=1

Center 2.437 GH=

150 kH=z/

Span 1.5 M=z

TDF
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Modulation Standard: 802.11g (6Mbps), Ant 3
Channel: 11
® *REW 3 kH= Marker 1 [T
*WVBW 30 kHz -16.18 dBm
Fef 20 dBm *Att 30 dB *E5WT LS00 = [ SH=
20
, [ 2 |
R
[V IEw I
-10 TLDF
1
-70

Center Z.462 GH=

150 kH=z/

Span 1.5 M=z
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1
Channel: 01
® *REW 3 kH= ker [T
*WVBW 30 kHz -12.80 dBm
Fef 20 dBm *Att 30 dB *E5WT LS00 = 0o GH=
20
, [ 2 |
R
[V IEw I
-10 TLDF

|--30

a0

|- 50

(=]

-a0

Center 2.412 GHz 150 kHz/

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1
Channel: 06

® *REW 3 kH=
*WEBW 30 kHz

Ref 20 dBm *Att 30 dB *SWT L00 =

Span 1.5 MHz

a0

a0

(=]

|--70

-a0

Center 2.437 GHz 150 kHz/

Span 1.5 MHz
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1
Channel: 11

® *REW 3 kHOz Marker 1 [T}
*WEBW 30 kHz -12.43 dBm

Ref 20 dBm *ALL 30 dEBE *SWIT BE00 = 2.46137e000 GHz

20

10 EX

-10 TLDF

30

|--40

- 50

|- 60

i

a0

Center Z.462 GH= 150 kH=z/ Span 1.5 M=z

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2

Channel: 01
® *REW 3 kH= Marker 1 [T1]
*YBW 30 kH=z -11.21 dBm
Fef 20 oBm * Attt 30 dB *EWT 500 = F.A12312000 GOz
20
= ES
L P
[V IEw I
1
-10 L\M-L\ M\\{ TDF
o ‘“M\,\.u M\,w AW /,r“W MN“'
|- 30
40
50
|--&0
ha
80
Center 2.412 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2
Channel: 06

® *REW 3 kHOz Marker 1 [T}
*WEBW 30 kHz -17.4% dBm

Ref 20 dBm *ALL 30 dEBE *SWIT BE00 = 2.437312000 GHz

a0

10 TDF

T WP | I s fh o

AT “wv‘

30

- 50

(=]

|--70

-a0

Center 2.437 GHz 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2

Channel: 11
® *REW 3 kH=z Marker 1 [T1
*YBEW J0 kH=z -17.42 dBm
Fef 20 oBm * Attt 30 dB *EWT 500 = FLARZE309000 GOz
20
= ES
i P
[V IEw I
- 10 TDF
Wﬁun A g4 UI‘ Ul'\ \
=0 L\ 1 b lf“
PV ATV
40
=50
-0
-0
-A0
Center Z.462 GHz 150 kHz/ Span 1.5 MH=z
L J
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3

Channel: 01
® *REW 3 kHOz Marker 1 [T}
*WEW 30 kH=z -12.47 dBm
Fef 20 dBm *Att 30 dB *E5WT LS00 = 2.4113314000 GH=
20
1o ES
L _PK]
[V IEw I
|- 10-1 TDF

- 30

|--40

=11

-0

i

=G0

Center 2.412 GHz 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3

Channel: 06
® *REW 3 kH=z Marker 1 [T1
*YBW 30 kHz -17.3% dBm
Ref 20 dBm *ALL 30 dB " SWT 500 = 2.436700000 GHz
20
10 ES
EE
== |,
10 TDF

ool ua

|--40

- 50

(=]

|--70

-a0

Center 2.437 GHz 150 kH=z/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3

Channel: 11
® *REW 3 kHz ker [T
*WVBW 30 kH=z -22.87 dBm
Ref 20 dBm *Att 30 dB *SWT 500 = 00 GHz
20
1o Ex
L _PK]
[V IEw I
- 10 TDF
- 20 A o
v lat e FU J\},.U R L RVCA o LTy
|- =0 . .!l Ly
AP PR
|--40
50
--s0
ha
80
Center 2.462 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
Channel: 03

® *REW 3 kH=z Marker 1 [T
*WBW 30 kH=z -22.50 dBm

Ref 20 dBm *Att 30 dB *SWI 500 = 2.485870000 GH=z
20
10 ES
L EX
VIEW)
i)
10 TRE
|- 20

- 50

|- 60

i

a0

Center 2.422 GH= 150 kH=z/ Span 1.5 M=z

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
Channel: 06

® *REW 3 kHOz Marker 1 [T}
*WEBW 30 kHz -22.65 dBm

Ref 20 dBm *ALL 30 dEBE *SWIT BE00 = 2.437000000 GHz

20

10

- 10 TDF

20

N o, Ml

=11

-0

|--70

-a0

Center Z.437 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
Channel: 09

® *REW 3 kH=
*WEBW 30 kHz

Ref 20 dBm *ALL 30 dEBE *SWIT BE00 =

a0

10

- 20

30

.o \"\.IVV A A..’I.NAJ\‘A""\J. W“‘*’k.ﬂ‘/

WY (g v
|- 50
&0
|--70
-a0
Center 2.452 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2

Channel: 03
® *RBW 3 kHz ce T
*VBW 30 kH=z ~22.52 dBn
Ref 20 dBm *Att 30 db “SWT 500 = Y000 GH
20
1o EX
i _Px
[V IEY|

|-~ 10

--20

-0

=11

-0

i

=11

Center 2.422 GHz 150 kHz/

Span 1.5 MH=z
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2

Channel: 06

®

Ref 20 dBm

*REW 3 kH=
*WEBW 30 kH=z
*SWT L00 =

*Att 30 dB

-21.10 dBm
37ENA000 GHz

a0

10

-10

--20

TDF

- 30

|--40

=11

-0

i

=1

Center 2.437 GHz

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2

150 kHz/

Span 1.5 MH=z

Channel: 09
® *REW 3 kH= ker 1 [T
*YBW 30 kHz -21.14 dBm
Fef 20 oBm * Attt 30 dB *EWT 500 = [ oo GH=
20 l
10 =
L P
[V IEw I
--10 TDF
1
20 M
o ]
» WW\M M,VW “‘hJJ
|- 50
&0
=70
80
Center Z2.452 GH= 150 kH=z/ Span 1.5 M=z
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3
Channel: 03
® *RBW 3 k0= Marker 1 [T
*WEW 30 kH=z -22.52 dBm
Ref 20 dBm *Att 30 dB *SWT 500 = 2.485570000 GHzZ
20
1o ES
L _PK]
[V IEw I
|- 20 L
|- 20 \ i
» WM WMW
|- 50
Center 2.422 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3
Channel: 06

®

*REW 3 kH= Marker 1
*WEBW 30 kHz =21

Ref 20 dBm *Att 30 dB *SWT L00 =

a0

a0

(=]

|--70

-a0

Center Z.437 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3

Channel: 09
® *REW 3 kHOz Marker 1 [T}
*WEBW 30 kHz -22.03 dBm

kef 20 dBm *ALL 30 d4dB *ESWLD 500 = 2.452570000 GHz
z0 l
Lo ES

L P

VIEw I I
-10 TLDF
F-20

. \W%M ENTI di F“"W‘(ﬂ

|- 50

|- 0

--70

-a0

Center Z.452 CGHz 150 kHz/ Span 1.5 MH=z
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9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

9.3 Test Setup Layout

T Spectrum

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. | Calibration Date | Valid Date

Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07

9.5 Test Result and Data

Test Date: Jun. 08, 2010 Temperature: 25

Atmospheric pressure: 1020 hPa Humidity: 66%

MSoduIation Channel Frequency maximum vg\l/lu:Zi)n frequency maximum value (dBm)
tandard (MHz)

Ant 1 Ant 2 Ant 3 Ant 1 Ant2 | Ant3
802.11b 01 2412 2397.00 |2399.80 | 2397.20 |-40.61 |-37.06 |-41.14
(11Mbps) 1 2462  |2487.30 [2484.50 | 3175.00 |-55.45 |-54.83 |-54.43
802.11g 01 2412 2399.80 |2399.80 | 2399.80 |-35.89 |-33.96 |-35.31
(6Mbps) 11 2462 2483.70 |2483.70 | 3265.00 |-53.49 |-52.85 |-50.60
802.11n 01 2412 |2399.80 |2399.80 | 2399.80 |-37.07 |-34.74 |-35.47
(G_QIAZb%S) 11 2462  |2483.70 |2484.30 | 3175.00 |-54.95 |-53.63 |-50.68
802.11n 03 2422  |2399.60 |2399.80 | 2399.80 |-38.76 |-35.29 |-37.49
(13_H5T,\;|18p5) 09 2452 |2484.30 (2484.70 | 3265.00 |-50.16 |-49.09 |-46.62
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Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 01
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Report No.: TEFI1005138

Modulation Standard: 802.11b (11Mbps), Ant 1
Channel: 11
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Modulation Standard: 802.11b (11Mbps), Ant 2
Channel: 01
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Modulation Standard: 802.11b (11Mbps), Ant 2

Channel: 11
® *REW 100 kH= Marker 1
*VBW 100 kH=z

Ref 10 dBm *ALL 20 dE *EWT 125 mz 2.

10

Lo LY NEY. O [ A |
L P
VI .

MR
NN

=11

-0

-a0

=40

Center Z.483% GH:z 10 MHz/ Span 100 MHz

® *REW 100 kA= Marker 1
*YEBEW 100 kHz

Ref 0 dBm *ALL 10 dE TEWD 2.5 = 3.1

10 EX

m D1 =18.37 dB
--20

- 30 TDF

a0

|--ao

-a0

=100

Start 2.5 GHz 2.25 GHz/ Stop 25 GHz

Cerpass Technology Corp. Issued date  : Jun. 14, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 129 of 152



"% CERPASS TECHNOLOGY CORP. Report No.: TEFI1005138

Modulation Standard: 802.11b (11Mbps), Ant 3
Channel: 01
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Report No.: TEFI1005138

Modulation Standard: 802.11b (11Mbps), Ant 3

Channel: 11
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Modulation Standard: 802.11g (6Mbps), Ant 1
Channel: 01
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Modulation Standard: 802.11g (6Mbps), Ant 1
Channel: 11
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Modulation Standard: 802.11g (6Mbps), Ant 2
Channel: 01
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Report No.: TEFI1005138

Modulation Standard: 802.11g (6Mbps), Ant 2
Channel: 11
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Report No.: TEFI1005138

Modulation Standard: 802.11g (6Mbps), Ant 3
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Report No.: TEFI1005138

Modulation Standard: 802.11g (6Mbps), Ant 3
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Report No.: TEFI1005138

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1
Channel: 01
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1005138

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 1

Channel: 11
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Report No.: TEFI1005138

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2
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Report No.: TEFI1005138

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 2
Channel: 11
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Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3
Channel: 01
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Report No.: TEFI1005138

Modulation Standard: 802.11n HT20 (6.5Mbps), Ant 3
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
Channel: 03
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Report No.: TEFI1005138

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 1
Channel: 09
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Report No.: TEFI1005138

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2
Channel: 03
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 2
Channel: 09
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Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3
Channel: 03
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Report No.: TEFI1005138

Modulation Standard: 802.11n HT40 (13.5Mbps), Ant 3
Channel: 09
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9.6 Restrict Band Emission Measurement Data

Test Date: Jun. 08, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 66%

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R’Z':;?;g Corrected | Result | Limit (dABuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuv) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2389.24 H 54.21 -0.67 53.54 | Peak 74 54 | -20.46 | 189 1.00
2389.56 H 44.22 -0.67 43.55 Ave 74 54 |-10.45| 189 1.00
2389.31 Y 57.32 -0.67 56.65 | Peak 74 54 |-17.35| 221 1.00
2389.54 Y 46.69 -0.67 46.02 Ave 74 54 -7.98 | 221 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rl\eﬂa?;?r:g Corrected | Result | . Limit (dBuV/m)| \1argin | Table |Ant High
(MHz) H/IV (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2483.55 H 54.83 -0.27 5456 | Peak 74 54 |-19.44 | 167 1.00
2483.66 H 44.83 -0.27 44.56 Ave 74 54 -9.44 | 167 1.00
2484.65 \Y 57.11 -0.26 56.85 | Peak 74 54 |-17.15| 198 1.00
2483.57 Y 44.82 -0.27 44.55 Ave 74 54 -9.45 | 198 1.00

Modulation Standard: IEEE 802.11g (6Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2389.51 H 57.46 -0.67 56.79 | Peak 74 54 |-17.21 | 188 1.00
2388.54 H 41.23 -0.67 40.56 Ave 74 54 |-13.44| 188 1.00
2389.56 \% 60.22 -0.67 59.55 | Peak 74 54 |-1445| 201 1.00
2389.12 \% 43.21 -0.67 42.54 Ave 74 54 |-11.46 | 201 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2483.55 H 55.81 -0.27 55.54 | Peak 74 54 |-18.46 | 208 1.00
2483.56 H 39.83 -0.27 39.56 Ave 74 54 | -14.44 | 208 1.00
2483.56 \Y 57.73 -0.27 57.46 | Peak 74 54 |-16.54 | 197 1.00
2483.54 \% 41.81 -0.27 41.54 Ave 74 54 |-12.46 | 197 1.00
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Modulation Standard: IEEE 802.11n HT20 (6.5Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rhg:(tj?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.55 H 52.22 -0.67 5155 | Peak | 74 54 |-22.45| 166 1.00
2389.55 H 40.12 -0.67 39.45 Ave 74 54 |-1455| 166 1.00
2389.85 \% 56.22 -0.67 55.55 | Peak 74 54 |-18.45| 190 1.00
2389.54 \% 40.21 -0.67 39.54 Ave 74 54 |-14.46 | 190 1.00
Channel 11 Fundamental Frequency: 2462 MHz

M . .
Frequency| Ant-Pol Reaegier:g Corrected | Result | . Limit (dBUV/M)| \argin | Table |Ant High
(MHz) H/V (dBUY) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2484.41 H 59.82 -0.26 59.56 | Peak 74 54 |-14.44| 201 1.00
2483.60 H 40.81 -0.27 40.54 Ave 74 54 |-13.46| 201 1.00
2483.56 vV 56.81 -0.27 56.54 | Peak | 74 54 |-17.46| 211 1.00
2483.56 vV 41.79 -0.27 41.52 Ave 74 54 |-12.48 | 211 1.00
Modulation Standard: IEEE 802.11n HT40 (13.5Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol Rl\(;lzcti?r:g Corrected | Result | Limit (dBuV/m)| margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2385.85 H 66.23 -0.68 65.55 | Peak | 74 54 -8.45 | 188 1.00
2389.55 H 41.11 -0.67 40.44 Ave 74 54 |-13.56 | 188 1.00
2385.22 V 67.14 -0.68 66.46 | Peak 74 54 -7.54 | 191 1.00
2389.56 V 43.12 -0.67 42.45 Ave 74 54 |-1155| 191 1.00

Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol R'\élscti?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2487.66 H 66.10 -0.25 65.85 | Peak | 74 54 -8.15 | 136 1.00
2483.57 H 40.79 -0.27 40.52 Ave 74 54 |-13.48 | 136 1.00
2487.57 V 66.79 -0.25 66.54 | Peak 74 54 -7.46 | 197 1.00
2483.57 V 42.81 -0.27 42.54 Ave 74 54 |-11.46 | 197 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10 MHz for Average detection at frequency above 1GHz.
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
4.17725-4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 — 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 -23.120
23.600 — 24.000
31.200 - 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
Page No.

: 152 of 152

: Jun. 14, 2010





